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Measurement of RF Emissions from a Handheld Transmitter, Model No. ADX2

1. INTRODUCTION

1.1. Scope of Tests

This document represents the results of the series of radio interference measurements performed on a Shure
Incorporated Handheld Transmitter, Model No. ADX2, (hereinafter referred to as the Equipment Under Test
(EUT)). The EUT was manufactured and submitted for testing by Shure Incorporated located in Niles, IL.

The EUT contained a transmitter that was designed to transmit in the following UHF frequency bands using an
internal, non-removable antenna:

Antenna Port Tests Radiated Emissions Tests
Firmware Firmware |FCC Rule | Output Power
Band | Frequency (MHz) | Serial No. | Version Serial No. Version Part (mW)
G57 |470.125 - 607.875 20 1.1.10 85 1.0.14 15.236 2,10,40
G57 |470.125 - 607.875 20 1.1.10 85 1.0.14 74.861 2,10,40
G57 |614.125-615.875 20 1.1.10 85 1.0.14 15.236 2,10
K54 | 606.000 — 607.875 142 103 1.0.14 15.236 2,10,40
K54 | 606.000 — 607.875 142 103 1.0.14 74.861 2,10,40
K54 |614.125 -615.875 142 103 1.0.14 15.236 2,10
K54 | 653.000 — 657.000 142 103 1.0.14 74.861 2,10
K54 | 657.000 — 662.875 142 103 1.0.14 15.236 2,10
X55* | 941.000 - 960.000 202 1.1.10 200 1.1.9 74.861 2,10,40

* - For FCC only

The EUT also contained a digital modulation Zigbee transceiver. The transceiver was designed to transmit and
receive in the 2400-2483.5 MHz band using an internal, non-removable antenna.

See Elite Electronic Engineering, Inc. Engineering Test Report No. 1703406-04 for compliance testing on the
Zigbee transceiver.

1.2. Purpose

The test series was performed to determine if the EUT would meet selected requirements of FCC Part 74,
Subpart H, Section 861, for low power auxiliary station. Testing was performed in accordance with ETSI EN
300 422-1 v1.4.2 and IEEE C63.26-2015.

The test series was performed to determine if the EUT would meet selected requirements of FCC Part 15,
Subpart C, Section 236 for wireless microphones. Testing was performed in accordance with ETSI EN 300
422-1v1.4.2 and IEEE C63.10-2013.

The test series was performed to determine if the EUT would meet selected requirements of ISED RSS-210
Annex G for low power radio apparatus operating in the television bands. Testing was performed in
accordance with ETSI EN 300 422-1 v1.4.2 and RSS-Gen.

1.3. Deviations, Additions and Exclusions
There were no deviations, additions to, or exclusions from the test specification during this test series.

1.4. EMC Laboratory Identification

This series of tests was performed by Elite Electronic Engineering Incorporated of Downers Grove, lllinois. The
laboratory is accredited by the American Association for Laboratory Accreditation (A2LA), A2LA Lab Code:
1786-01.
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1.5. Laboratory Conditions
The temperature at the time of the test was 23°C and the relative humidity was 48%.

2. APPLICABLE DOCUMENTS

The following documents of the exact issue designated form part of this document to the extent specified
herein:

- Federal Communications Commission "Code of Federal Regulations", Title 47, Part 74, Subpart
H, Section 861, dated 1 October 2016

- Federal Communications Commission "Code of Federal Regulations", Title 47, Part 2, dated 1
October 2016

- Federal Communications Commission "Code of Federal Regulations", Title 47, Part 15, Subpart
C, Section 236, dated 1 October 2016

- ETSI EN 300 422-1 V1.4.2 (2011-08) “Electromagnetic compatibility and Radio spectrum Matters
(ERM); Wireless microphones in the 25 MHz to 3 GHz frequency range; Part 1: Technical
characteristics and methods of measurement "

- IEEE C63.10-2014 “American National Standard of Procedures for Compliance Testing of
- Unlicensed Wireless Devices”

- |EEE C63.26-2015 “American National Standard for Compliance Testing of Transmitters Used in
Licensed Radio Services Accredited by the American National Standards Institute”

- Federal Communications Commission Office of Engineering and Technology Laboratory Division
Basis Certification Requirements for Wireless Microphones dated December 13, 2017

- Innovation, Science, and Economic Development Canada, RSS-210, Spectrum Management and
Telecommunications, Radio Standards, Specification, License-Exempt Radio Apparatus: Category
| Equipment, Issue 9, August 2016

- Innovation, Science, and Economic Development Canada, RSS-Gen, Spectrum Management and
Telecommunications, Radio Standards, Specification, General Requirements for Compliance of
Radio Apparatus, Issue 4, November 2014

3. EUT SeTUP AND OPERATION

3.1. General Description

The EUT is a Shure Incorporated, Handheld Transmitter, Model No. ADX2. A block diagram of the EUT setup
is shown as Figure 1. A photograph of the EUT is shown as Figure 2.

3.1.1.Power Input

The EUT was powered by 3.6VDC from a removable, rechargeable Li-ion Battery Pack, Shure Model No.:
SB920.

3.1.2.Peripheral Equipment
The following peripheral equipment was submitted with the EUT:

Item Description

Shure SM58 Microphone Connected to the microphone port of the EUT for all radiated emissions tests.
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3.1.3.Signal Input/Output Leads
No interconnect cables were submitted with the EUT.

3.1.4.Grounding
The EUT was not grounded.

3.1.5.Frequency of EUT

Per the Federal Communications Commission Office of Engineering and Technology Laboratory Division,
Basis Certification Requirements for Wireless Microphones dated December 13, 2017, section Ill, Additional
Specific Guidance for Licensed Wireless Microphones Under Part 74, paragraph (c), spurious emissions shall
be investigated up to the 10™ harmonic of the fundamental.

Per the Federal Communications Commission Office of Engineering and Technology Laboratory Division,
Basis Certification Requirements for Wireless Microphones dated December 13, 2017, section IV, Additional
Specific Guidance for Unlicensed (Part 15) Wireless Microphones, paragraph (d), spurious emissions shall be
investigated up to the 10™ harmonic of the fundamental.

Per RSS-Gen, 6.13(a) spurious emissions shall be investigated up to the 10™ harmonic of the fundamental.

3.2. Software

For all tests the EUT had Firmware Version 1.0.14, Version 1.1.9, or Version 1.1.10 loaded onto the device to
provide correct load characteristics.

3.3. Operational Mode
All emissions tests were performed separately in the following modes:

G57:
FCC Part 15.236:
Tx @ 470.125MHz, 40mW
Tx @ 539.000MHz, 40mW
Tx @ 607.875MHz, 40mW

Tx @ 614.125MHz, 10mW
Tx @ 615.875MHz, 10mW

FCC Part 74.861:
Tx @ 539.000MHz, 2mW
Tx @ 539.000MHz, 40mW

K54:
FCC Part 15.236:
Tx @ 606.000MHz, 40mW
Tx @ 607.875MHz, 40mW

Tx @ 614.125MHz, 10mW
Tx @ 615.875MHz, 10mW

Tx @ 657.000MHz, 10mW
Tx @ 662.875MHz, 10mW

FCC Part 74.861:
Tx @ 607.000MHz, 2mW
Tx @ 607.000MHz, 40mW

Tx @ 655.000MHz, 2mW
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Tx @ 655.000MHz, 10mW

X55:
FCC Part 74.861:
Tx @ 950.500MHz, 2mwW
Tx @ 950.500MHz, 40mwW

For intermodulation tests, the unit was programmed to operate in each of the following modes:

G57:
- Transmit at 607.875MHz, 40mW and Zigbee Transmit at 2445MHz (Ch. 19) mid power level

K54 (Part 74):
- Transmit at 607.000MHz, 40mW and Zigbee Transmit at 2445MHz (Ch. 19) mid power level

K54 (Part 15):
- Transmit at 615.875MHz, 10mW and Zigbee Transmit at 2445MHz (Ch. 19) mid power level

X55:
- Transmit at 950.500MHz, 40mW and Zigbee Transmit at 2445MHz (Ch. 19) mid power level

3.4. EUT Modifications
The following modifications were performed to the EUT:

No modifications were required for compliance.
4. TEST FACILITY AND TEST INSTRUMENTATION

4 1. Shielded Enclosure

All tests were performed in a 32ft. x 20ft. x 18ft. hybrid ferrite-tile/anechoic absorber lined test chamber. With
the exception of the floor, the reflective surfaces of the shielded chamber are lined with ferrite tiles on the walls
and ceiling. Anechoic absorber material is installed over the ferrite tile. The floor of the chamber is used as
the ground plane. The chamber complies with ANSI C63.4-2014 and CISPR 16 for site attenuation.

4.2. Test Instrumentation
The test instrumentation and auxiliary equipment used during the tests are listed in Table 9-1.

4.3. Calibration Traceability

Test equipment is maintained and calibrated on a regular basis with a calibration interval not greater than two
years. All calibrations are traceable to the National Institute of Standards and Technology (NIST).

4.4. Measurement Uncertainty

All measurements are an estimate of their true value. The measurement uncertainty characterizes, with a
specified confidence level, the spread of values which may be possible for a given measurement system.

The measurement uncertainty for these tests is presented below:

Conducted Emissions Measurements

Combined Standard Uncertainty 1.06 -1.06
Expanded Uncertainty (95% confidence) 212 -2.12
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Radiated Emissions Measurements
Combined Standard Uncertainty 2.09 -2.09
Expanded Uncertainty (95% confidence) 4.19 -4.19

5. TEST PROCEDURES
5.1. FCC RF Power Output Measurements

5.1.1.Requirements

5.1.1.1 FCC 15.236
Per 15.236(d)(1), the maximum radiated power shall not exceed the following values:

In the bands allocated and assigned for broadcast television and in the 600MHz service band: 50mW EIRP.
In the 600MHz guard band and the 600MHz duplex gap: 20mW EIRP.

51.1.2 FCC 74.861

Per 74.861(a), except as specified in paragraph (e) of 74.861, transmitter power is the power at the transmitter
output terminals and delivered to the antenna, antenna transmission line, or any other impedance-matched,
radio frequency load. For the purpose of this subpart, the transmitter power is the carrier power.

Per 74.861(d), For low power auxiliary stations operating in the bands other than those allocated for TV
broadcasting (except for the 1435MHz — 1525MHz band), the maximum transmitter power which will be
authorized is 1 watt.

Per 74.861(e)(1), for low power auxiliary stations operating in the 600MHz duplex gap and bands allocated for
TV broadcasting, the power may not exceed the following values:

470MHz — 608MHz: 250mW conducted power
600MHz duplex gap: 20mW EIRP
5.1.2.Procedures

5.1.2.1 EIRP

The EUT was placed on a 1.5 meter high, non-conductive stand and set to transmit. A bilog antenna was
placed at a test distance of 3 meters from the EUT. The resolution bandwidth (RBW) of the spectrum analyzer
was set to greater than the 6dB bandwidth of the EUT. The EUT was maximized for worst case emissions (or
maximum output power) at the measuring antenna. The maximum meter reading was recorded. The average
power output was measured.

The equivalent power was determined from the field intensity levels measured at 3 meters using the
substitution method. To determine the emission power, a dipole antenna was then set in place of the EUT and
connected to a calibrated signal generator. The output of the signal generator was adjusted to match the
received level at the spectrum analyzer. The signal level was recorded. The reading was then corrected to
compensate for cable loss and antenna gain, as required. The average power output was calculated.

51.2.2 Conducted Output Power

The antenna port of the EUT was connected to an Agilent E9304A E-Series Average Power Sensor. The
power sensor was connected to an Agilent E4419B EPM Series Power Meter. The output power of each EUT
was then measured.
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5.1.3.Results

5.1.3.1 FCC 15.236 EIRP

The EIRP data are shown on pages 24 through 28. All EIRP readings from the EUT were below the limits of
15.236(d)(1). Photographs of the test configuration which yielded the highest or worst case, EIRP levels are
shown as Figure 3.

5.1.3.2 FCC 74.861 EIRP

The EIRP data are shown on pages 29 and 30. All EIRP readings from the EUT were below the limits of
74.861(e)(1). Photographs of the test configuration which yielded the highest or worst case, EIRP levels are
shown as Figure 3.

5.1.3.3 FCC 74.861 Conducted Output Power

The conducted output power data are shown on pages 31 through 33. All conducted output power readings
from the EUT were below the limits of 74.861(d) and 74.861(e)(1).

5.2. ISED RF Power Output Measurements

5.2.1.Requirements
Per RSS-210, Annex G, Table G1, the maximum radiated power shall not exceed the following values:

Frequency Bands Transmit e.i.r.p. (average)
(MHz) (mW)
470 - 608 50
614 - 616 20
653 - 657 20
657 - 663 20

Note: Effective May 25, 2018, the Department will no longer accept applications for the certification of new
low-power apparatus that operate in the bands 617-652 MHz and 663-698 MHz. Furthermore, as of November
15, 2018, no low power apparatus in the bands 617-652 MHz and 663-698 MHz may be sold, offered for sale,
manufactured, imported, distributed or leased on the Canadian market.

Per RSS-Gen, Section 9, E.l.LR.P. is defined as the product of the power supplied to the antenna and the
antenna gain in a given direction relative to an isotropic antenna.

5.2.2.Procedures

The output from the antenna port of the EUT was connected to an Agilent E9304A E-Series Average Power
Sensor. The power sensor was connected to an Agilent E4419B EPM Series Power Meter. The output power
of each EUT was then measured. The E.I.R.P. of the EUT was calculated by adding the measured output
power (in dBm) to the nominal antenna gain (in dBi).

5.2.3.Results

The EIRP data are shown on page 34 and 35. All EIRP readings from the EUT were below the limits of RSS-
210, Annex G.

5.3. FCC Frequency Tolerance
5.3.1.Requirements

5.3.1.1 FCC 15.236

Per 15.236(f)(3), the frequency tolerance of the carrier signal shall be maintained within £0.005% of the
operating frequency over a temperature variation of —20 degrees to +50 degrees C at normal supply voltage,
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and for a variation in the primary supply voltage from 85% to 115% of the rated supply voltage at a
temperature of 20 degrees C. Battery operated equipment shall be tested using a new battery.

5.3.1.2 FCC 74.861

Per 76.861(e)(4), for low power auxiliary stations operating in the 600MHz duplex gap and the bands allocated
for TV broadcasting, the frequency tolerance of the transmitter shall be 0.005 percent. In addition, per
2.1055(d)(2), for hand held battery powered equipment, reduce primary voltage to the battery operating end
point which shall be declared by the manufacturer.

5.3.2.Procedures

The EUT was connected to a frequency counter through the antenna output of each transmitter. The EUT was
then placed in a temperature chamber.

a) The EUT was programmed to transmit with an unmodulated carrier.

b) The nominal frequency of the transmitter was measured and recorded.

c) The temperature chamber was then set to -30°C.

d) Once the temperature had reached -30°C, the EUT was allowed to soak for 1 hour.

e) After soaking at -30°C for 1 hour, the EUT was turned on and the transmit frequency was measured and
recorded.

f)  Steps (b) through (e) were repeated for each temperature in 10°C steps from -20°C to +50°C.

g) The temperature chamber was set to +20°C and allowed to soak for 1 hour. The battery was removed
from the EUT. The battery leads of the EUT were connected to a DC power supply. The output voltage of
the DC power supply was adjusted to the end point voltage and the frequency of the DUT was recorded.

5.3.3.Results

5.3.31 FCC 15.236

The frequency tolerance data are shown on pages 36 through 46. All frequency stability measurements from
the EUT met the frequency tolerance requirements of +/- 0.005%. Photographs of the test configuration are
shown as Figure 5.

5.3.3.2 FCC 74.861
The frequency tolerance data are shown on pages 47 through 50. All frequency stability measurements from

the EUT met the frequency tolerance requirements of +/- 0.005%. Photographs of the test configuration are
shown as Figure 5.
5.4. ISED Frequency Stability

5.4.1.Requirements

Per RSS-210, Annex G, Table G1, the frequency stability limits are:

Frequency Bands Frequency Stability
(MHz) (ppm)
470 — 608 50
614 — 698 50

Per RSS-Gen 6.11, frequency stability shall be measured under the following conditions:
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At the temperatures of: -30°C, +20°C, and +50°C.

For a hand-held device that is only capable of operating using internal batteries, frequency stability shall be
tested at the battery’s nominal voltage, and again at the battery’s operating end-point voltage, which must be
specified by the equipment manufacturer. For this test, either a battery or an external power supply can be
used.

5.4.2.Procedures

The EUT was connected to a frequency counter through the antenna output of each transmitter. The EUT was
then placed in a temperature chamber.

a) The EUT was programmed to transmit with an unmodulated carrier.

b) The nominal frequency of the transmitter was measured and recorded.

c) The temperature chamber was then set to +20°C.

d) Once the temperature had reached +20°C the EUT was allowed to soak for 1 hour.

e) After soaking at +20°C for 1 hour, the EUT was turned on and the transmit frequency was measured and
recorded.

f) Steps (b) through (d) were repeated at -30°C and at +50°C.

g) The temperature chamber was set to +20°C and allowed to soak for 1 hour. The battery was removed
from the EUT. The battery leads of the EUT were connected to a DC power supply. The output voltage of
the DC power supply was adjusted to the end point voltage and the frequency of the DUT was recorded.

5.4.3.Results

The frequency stability data are shown on pages 51 through 55. All frequency stability measurements from the
EUT met the frequency stability requirements of +/- 50ppm as required by RSS-210, Annex G, Table G1.
Photographs of the test configuration are shown as Figure 5.

5.5. Spurious Radiated Emissions
5.5.1.Requirements

5.5.1.1 FCC 15.236
Per 15.236(g), emissions outside of the band from one megahertz below to one megahertz above the carrier
frequency shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1 V1.4.2 (2011-08). Per
ETSI EN 300 422-1 v1.4.2 section 8.4, the power of the spurious emissions from an ETSI EN 300 422-1
transmitter shall not exceed the following limits:

State Frequency
47MHz to 74MHz
87'157'\2|:{|§ tZ%g)I?A?HI\QHZ Oilizs qu(;qOquMncl_:;gs bl Frequencies above 100MHz
470MHz to 862MHz
Operation 4nW or -54dBm 250nW or -36dBm TuW or -30dBm
Standby 2nW or -57dBm 2nW or -57dBm 20nW or -47dBm

In addition, per the Federal Communications Commission Office of Engineering and Technology Laboratory
Division, Basis Certification Requirements for Wireless Microphones dated December 13, 2017, section IV,
Additional Specific Guidance for Unlicensed (Part 15) Wireless Microphones, paragraph (d), compliance with
the emission limits shall be demonstrated using a QP detector below 1GHz and an average detector above
1GHz.
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Per 74.861(d)(4)(ii), for the 653-657 MHz, 941.5-944 MHz, 944-952 MHz, 952.850-956.250 MHz, 956.45-
959.85 MHz, 1435-1525 MHz, 6875-6900 MHz and 7100-7125 MHz bands and per 74.861(e)(7) the low
power auxiliary stations operating in the 600MHz duplex band and the bands allocated for TV broadcasting,
digital emissions outside of the band from one megahertz below to one megahertz above the carrier frequency
shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1 V1.4.2 (2011-08). Per ETSI EN 300
422-1 v1.4.2 section 8.4, the power of the spurious emissions from an ETSI EN 300 422-1 transmitter shall not
exceed the following limits:

State Frequency
47MHz to 74MHz
87'15 7“2':5 tz%g&?H'\gHz Oilizs eréqouoe“r/}cli;gs bl Frequencies above 100MHz
470MHz to 862MHz
Operation 4nW or -54dBm 250nW or -36dBm TuW or -30dBm
Standby 2nW or -57dBm 2nW or -57dBm 20nW or -47dBm

In addition, per the Federal Communications Commission Office of Engineering and Technology Laboratory
Division, Basis Certification Requirements for Wireless Microphones dated December 13, 2017, section lll,
Additional Specific Guidance for Licensed Wireless Microphones Under Part 74, paragraph (c), compliance
with the emission limits shall be demonstrated using an average detector.

55.1.3 ISED RSS-210

Per RSS-210, Annex G, the transmitter unwanted emissions shall meet the requirements of ETSI EN 300 422-
1V1.4.2 (2011-08). Per ETSI EN 300 422-1 v1.4.2 section 8.4, the power of the spurious emissions from an
ETSI EN 300 422-1 transmitter shall not exceed the following limits:

State Frequency
47MHz to 74MHz
87'15 7“2':{'5 tZ%SI?A?H,\iHZ Gtz qugouoe“;ﬂss el Frequencies above 100MHz
470MHz to 862MHz
Operation 4nW or -54dBm 250nW or -36dBm 1uW or -30dBm
Standby 2nW or -57dBm 2nW or -57dBm 20nW or -47dBm

Compliance with the emission limits shall be demonstrated using a QP detector below 1GHz and an average
detector above 1GHz.

5.5.2.Procedures

All tests were performed in a 32ft. x 20ft. x 18ft. hybrid ferrite-tile/anechoic absorber lined test chamber. The
walls and ceiling of the shielded chamber are lined with ferrite tiles. Anechoic absorber material is installed
over the ferrite tile. The floor of the chamber is used as the ground plane. The chamber complies with CISPR
16 for site attenuation.

The shielded enclosure prevents emissions from other sources, such as radio and TV stations from interfering
with the measurements. All powerlines and signal lines entering the enclosure pass through filters on the
enclosure wall. The powerline filters prevent extraneous signals from entering the enclosure on these leads.

1. Preliminary radiated measurements were performed to determine the frequencies where the
significant emissions might be found. The EUT was placed on a 1.5 meter high, non-conductive
stand and set to transmit. With the EUT at one set position and the measurement antenna at a set
height (i.e. without maximizing), the radiated emissions were measured using a peak detector and
automatically plotted. The broadband measuring antenna was positioned at a 3 meter distance
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from the EUT. This data was then automatically plotted up through the tenth harmonic of the
transmit frequency of the EUT. All preliminary tests were performed separately with the EUT
operating in the modes listed in paragraph 3.2.

2. All significant broadband and narrowband signals found in the preliminary sweeps were then
maximized. For all measurements below 1GHz, a bilog antenna was used as the measurement
antenna. A quasi-peak detector was used for FCC 15.236 tests and an average detector was used
for FCC 74.861 tests. For all measurements above 1GHz, a horn antenna was used as the
measurement antenna. An average detector was used for all tests above 1GHz.

3. To ensure that maximum emission levels were measured, the following steps were taken:

a. The EUT was rotated so that all of its sides were exposed to the receiving antenna.

b. Since the measuring antennas are linearly polarized, both horizontal and vertical field
components were measured.

c. The measuring antenna was raised and lowered from 1 to 4 meters for each antenna
polarization to maximize the readings.

The equivalent power was determined from the field intensity levels measured at 3 meters using the
substitution method. To determine the emission power, another antenna was set in place of the EUT and
connected to a calibrated signal generator. (A tuned dipole was used for all measurements below 1GHz and a
double ridged waveguide antenna was used for all measurements above 1GHz.) The output of the signal
generator was adjusted to match the received level at the spectrum analyzer. The signal level was recorded.
The reading was corrected to compensate for cable loss, as required, and for frequencies above 1GHz,
increased by the gain of the waveguide.

5.5.3.Results

5.5.3.1 FCC 15.236 and ISED RSS-210
G57 Band:

The plots of the peak preliminary spurious radiated emissions and the final tabular spurious quasi-peak and
average radiated emissions results are presented on pages 56 through 88. All spurious radiated emissions
measured from the EUT were within the ETSI EN 300 422-1 specification limits.

K54 Band:
The plots of the peak preliminary spurious radiated emissions and the final tabular spurious quasi-peak and

average radiated emissions results are presented on pages 89 through 130. All spurious radiated emissions
measured from the EUT were within the ETSI EN 300 422-1 specification limits.

5.5.3.2 FCC 74.861
G57 Band:

The plots of the peak preliminary spurious radiated emissions and the final tabular average spurious radiated
emissions results are presented on pages 131 through 140. All spurious radiated emissions measured from
the EUT were within the ETSI EN 300 422-1 specification limits.

K54 Band:

The plots of the peak preliminary spurious radiated emissions and the final tabular spurious quasi-peak and
average radiated emissions results are presented on pages 141 through 168. All spurious radiated emissions
measured from the EUT were within the ETSI EN 300 422-1 specification limits.

X55 Band:
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The plots of the peak preliminary spurious radiated emissions and the final tabular average spurious radiated
emissions results are presented on pages 169 through 182. All peak spurious radiated emissions measured
from the EUT were within the ETSI EN 300 422-1 specification limits.

Photographs of the test configuration which yielded the highest or worst case, radiated emission levels are
shown as Figure 3 and Figure 4.

5.6. Intermodulation — Radiated Emissions

5.6.1.Requirements

Per a response to Inquiry to FCC (tracking number 294618), intermodulation testing must be performed on the
EUT with simultaneous transmission of the worst case UHF transmitter and the worst case Part 15 (Zigbee)
transmitter. Any intermodulation of the UHF transmitter and the Part 15.247 (Zigbee) transmitter must meet the
appropriate requirements of 15.247, the appropriate requirements of 15.236(g), the appropriate requirements
of 74.861(d)(4)(ii), and the appropriate requirements of 74.861(e)(7) for spurious emissions. (See Elite
Electronic Engineering, Inc. Engineering Test Report No. 1703406-04 for more information on the Zigbee
transmitter.)

Per section 15.247(c), the spurious emissions in any 100 kHz BW outside the frequency band must be at least
20dB below the highest 100 kHz BW level measured within the band.

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must comply with
the radiated emission limits specified in §15.209(a).

Paragraph 15.209(a) has the following radiated emission limits:

Frequency Field Strength Measurement distance
MHz (microvolts/meter) (meters)

0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 3

30.0-88.0 100 3
88.0-216.0 150 3
216.0-960.0 200 3

Above 960 500 3

Per 15.236(g), 74.861(d)(4)(ii), and 74.861(e)(7) emissions outside of the band from one megahertz below to
one megahertz above the carrier frequency shall comply with the limits specified in section 8.4 of ETSI EN 300
422-1V1.4.2 (2011-08). Per ETSI EN 300 422-1 v1.4.2 section 8.4, the power of the spurious emissions from
an ETSI EN 300 422-1 transmitter shall not exceed the following limits:

State Frequency
47MHz to 74MHz
87'157“2':(2) ;%gﬁl?H'\gHz Gtz quoqouoe.\ﬂﬂis el Frequencies above 100MHz
470MHz to 862MHz
Operation 4nW or -54dBm 250nW or -36dBm TuW or -30dBm
Standby 2nW or -57dBm 2nW or -57dBm 20nW or -47dBm

5.6.2.Procedures

Radiated measurements were performed in a 32ft. x 20ft. x 14ft. high shielded enclosure. The shielded
enclosure prevents emissions from other sources, such as radio and TV stations from interfering with the
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measurements. All powerlines and signal lines entering the enclosure pass through filters on the enclosure
wall. The powerline filters prevent extraneous signals from entering the enclosure on these leads.

1. Preliminary radiated emissions tests were performed to determine the emission characteristics of the
EUT. For the preliminary test, a broadband measuring antenna was positioned at a 3 meter distance
from the EUT. The entire frequency range from 25MHz to 25GHz was investigated using a peak
detector function.

2. All significant broadband and narrowband signals found in the preliminary sweeps were then
measured using a peak detector at a test distance of 3 meters. The measurements were made with a
bilog antenna over the frequency range of 25MHz to 1GHz, and a double ridged waveguide antenna
was used for frequencies above 1GHz.

3. To ensure that maximum emission levels were measured, the following steps were taken:

a. The EUT was rotated so that all of its sides were exposed to the receiving antenna.

b. Since the measuring antennas are linearly polarized, both horizontal and vertical field components
were measured.

c. The measuring antenna was raised and lowered from 1 to 4 meters for each antenna polarization
to maximize the readings.

The equivalent power was determined from the field intensity levels measured at 3 meters using the
substitution method. To determine the emission power, another antenna was set in place of the test item and
connected to a calibrated signal generator. (A tuned dipole was used for all measurements below 1GHz and a
double ridged waveguide antenna was used for all measurements above 1GHz.) The output of the signal
generator was adjusted to match the received level at the spectrum analyzer. The signal level was recorded.
The reading was corrected to compensate for cable loss, as required, and for frequencies above 1GHz,
increased by the gain of the waveguide.

5.6.3.Results

Preliminary radiated emissions plots with the EUT transmitting at the worst case UHF transmitter frequency
and the worst case Part 15 (Zigbee) transmitter frequency simultaneously are shown on pages 183 through
216. As can be seen from the data, the intermodulation product of simultaneous transmissions from the EUT
did not generate additional spurious radiated emissions.

6. OTHER TEST CONDITIONS

6.1. Test Personnel and Witnesses
All tests were performed by qualified personnel from Elite Electronic Engineering Incorporated.

6.2. Disposition of the EUT
The EUT and all associated equipment were returned to Shure Incorporated upon completion of the tests.

7. CONCLUSIONS

The Shure Incorporated Handheld Transmitter, Model No. ADX2 did fully meet the output power, frequency
tolerance, and spurious emissions requirements of the FCC "Code of Federal Regulations" Title 47, Part 15,
Subpart C, Section 15.236 and Part 74, Subpart H, Section 74.861 when tested per ETSI EN 300 422-1
V1.4.2 (2011-08), IEEE C63.10-2014, and IEEE C63.26-2015.

The Shure Incorporated Handheld Transmitter, Model No. ADX2, did fully meet the output power, frequency
stability, and spurious emissions requirements of the ISED RSS-210, Annex G when tested per ETSI EN 300
422-1V1.4.2 (2011-08), IEEE C63.10-2014, and RSS-Gen.
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8. CERTIFICATION

Elite Electronic Engineering Incorporated certifies that the information contained in this report was obtained
under conditions which meet or exceed those specified in the test specifications.

The data presented in this test report pertains to the EUT at the test date. Any electrical or mechanical
modification made to the EUT subsequent to the specified test date will serve to invalidate the data and void
this certification.

This report must not be used to claim product certification, approval, or endorsement by A2LA, NIST or any
agency of the Federal Government.
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9. EQUIPMENT LIST

Table 9-1 Equipment List

Eq ID Equipment Description Manufacturer Model No. Serial No.  [Frequency Range| Cal Date Due Date
APWO | PREAMPLIFIER PLANAR PE2-30-20G20R6G | PL2926/0646 | 20GHZ-26.5GHZ | 4/5/2018 | 4/5/2019
ELECTRONICS :

APW11 | PREAMPLIFIER PMI PE2-327 _ZSOF‘ﬁRO'm' PL11685/1241 | 1GHZ-20GHZ | 4/5/2018 | 4/5/2019
EMCEO1 | TEMPERATURE CHAMBER THERMOTRON S-4 34537 70C 10 180C | 4/19/2017 | 4/19/2018
GRE2 | SIGNAL GENERATOR AGILENT E4438C MY42081749 | 250KHZ-6GHZ | 3/6/2018 | 3/6/2019
GSEO | SIGNAL GENERATOR (40GHZ) [ROHDE & SCHWARZ|  SMB100A 175137 100KHZ-40GHZ | 8/17/2017 | 8/17/2018

MULTIMETER (M. FLUKE
MDBS | MONGINGTT CORPOITION 177 81240019 IVACVDC,R | 81712017 | 81712018
MFCO | MICROWAVE FREQ. COUNTERHEWLETT PACKARD 5343A 2133A00591 | 10HZ-26GHZ | 8/15/2017 | 8/15/2018
MPC1 | DUAL POWER METER HEWLETT PACKARD|  EPM-442A US37480258 | 0.1MHZ-50GHZ | 2/20/2018 | 2/20/2019
MPE3 | DUAL POWER METER AGILENT E44198 GB39511117 | 0.1MHZ-50GHZ | 2/14/2018 | 2/14/2019
MPIO | POWER SENSOR AGILIENT E9304A MY41496050 | OKHZ-6GHZ | 4/6/2017 | 4/6/2018
MPI3 | POWER SENSOR KEYSIGHT E9304A MY56100035 | OKHZ-6GHZ | 5/11/2017 | 5/11/2018
NDQO | TUNED DIPOLE ANTENNA EMCO 3121C-DB4 311 400-1000MHZ | 4/19/2016 | 4/19/2018
NDQ1 | TUNED DIPOLE ANTENNA EMCO 3121C-DB4 313 400-1000MHZ | 6/16/2016 | 6/16/2018
STANDARD GAIN HORN

NHGO | SLARDAR NARDA 638 18-26 5GHZ NOTE 1

NTA2 | BILOG ANTENNA TESEQ 6112D 28040 25-1000MHz | 12/13/2017 | 12/13/2018
NTA3 | BILOG ANTENNA TESEQ 6112D 32853 25-1000MHz | 9/11/2017 | 9/11/2018
Nwqo | DOUBLE RIDGEDWAVEGUIDE - 1s |inDGREN 3117 66657 1GHZ-18GHZ | 5/18/2016 | 5/18/2018
NWQ2 R%JEB,\'IE AR'DGED WAVEGUIDE|  £1g | |NDGREN 3117 66659 1GHZ-18GHZ | 3/22/2018 | 3/22/2020
RBG2 | EMIANALYZER ROHDE & SCHWARZ ESW44 101591 2HZ-44GHZ | 212312018 | 2/23/2019
SHAO | DC POWER SUPPLY HEWLETT PACKARD 6642A MY40000116 | 0-20V/0-10A | NOTE 1

XOB2 | ADAPTER HEWLETT PACKARD|  K281C,012 09407 18-26 5GHZ NOTE 1

T1SH10-
XPRO | HIGH PASS FILTER KaL MICROWAVE |, 11SH10 001 4820GHZ | 9122017 | 9/12/2019
I/O: Initial Only

N/A: Not Applicable
Note 1: For the purpose of this test, the equipment was calibrated over the specified frequency range, pulse
rate, or modulation prior to the test or monitored by a calibrated instrument.
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FIGURE 1 BLOCKDIAGRAM OF TEST SETUP
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Photograph of the EUT
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Figure 3
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Test Setup for Radiated Emissions, 30MHz to 1GHz — Vertical Polarization
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Figure 4

Test Setup for Radiated Emissions above 1GHz — Horizontal Polarization

Test Setup for Radiated Emissions above 1GHz — Vertical Polarization
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Test Setup for Frequency Tolerance Tests
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. : 85
SPECIFICATION : FCC 15.236(d) EIRP
DATE : October 18, 2017
MODE : See Below
UNIT : G57
EQUIPMENT USED : NTA2,RBG2,NDQO,GRE2
NOTES : 40mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
470.125 H 61.1 -13.2 2.15 1.5 -12.55 0.06 50.00
470.125 \Y 81.9 10.1 2.15 1.5 10.75 | 11.89 | 50.00
539.000 H 64.2 -8.1 2.15 1.6 -7.55 0.18 50.00
539.000 \Y 87.0 16.3 2.15 1.6 16.85 | 48.42 | 50.00
607.875 H 69.8 -1.8 2.15 1.7 -1.35 0.73 50.00
607.875 )Y 86.0 16.3 2.15 1.7 16.75 | 47.32 | 50.00

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2
: 85

: FCC 15.236(d) EIRP
: October 19, 2017

: See Below
: G57

: NTA2,RBG2,NDQO,GRE2

NOTES : 10mW nominal power
Matched
Signal Equivalent

Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
614.125 H 62.3 -10.0 2.15 1.7 -9.55 0.11 20.00
614.125 \Y 78.4 8.3 2.15 1.7 8.75 7.50 20.00
615.875 H 61.2 -11.2 2.15 1.7 -10.75 0.08 20.00
615.875 V 78.1 8.2 2.15 1.7 8.65 7.33 20.00

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1103
SPECIFICATION : FCC 15.236(d) EIRP
DATE : April 30, 2018 through May 1, 2018
MODE : See Below
UNIT : K54
EQUIPMENT USED : NTA3,RBG2,NDQ1,GRE2
NOTES : 40mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
606.000 H 68.5 -8.0 2.15 1.7 -7.55 0.18 50.00
606.000 \Y 87.9 12.8 2.15 1.7 13.25 | 21.13 | 50.00
607.875 H 68.4 -8.0 2.15 1.7 -7.55 0.18 50.00
607.875 \Y 87.8 12.9 2.15 1.7 13.35 | 21.63 | 50.00

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1103
SPECIFICATION : FCC 15.236(d) EIRP
DATE : April 30, 2018 through May 1, 2018
MODE : See Below
UNIT : K54
EQUIPMENT USED : NTA3,RBG2,NDQ1,GRE2
NOTES : 10mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
614.125 H 64.9 -9.8 2.15 1.7 -9.35 0.12 20.0
614.125 V 81.2 6.2 2.15 1.7 6.65 4.62 20.0
615.875 H 65.2 -9.6 2.15 1.7 -9.15 0.12 20.0
615.875 V 81.2 6.1 2.15 1.7 6.55 4.52 20.0

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1103
SPECIFICATION : FCC 15.236(d) EIRP
DATE : April 30, 2018 through May 1, 2018
MODE : See Below
UNIT : K54
EQUIPMENT USED : NTA3,RBG2,NDQ1,GRE2
NOTES : 10mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
657.00 H 65.6 -101 2.15 1.7 -9.65 0.11 20.0
657.00 \Y 82.0 8.5 2.15 1.7 8.95 7.85 20.0
662.88 H 65.3 -10.0 2.15 1.8 -9.65 0.11 20.0
662.88 \Y 81.7 8.8 2.15 1.8 9.15 8.22 20.0

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1103
SPECIFICATION :FCC 74.861(e) EIRP
DATE : April 30, 2018 through May 1, 2018
MODE : See Below
UNIT : K54
EQUIPMENT USED : NTA3,RBG2,NDQ1,GRE2
NOTES : 2mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
655.00 H 58.3 -17.5 2.15 1.7 -17.05 0.02 20.0
655.00 \Y 74.7 1.1 2.15 1.7 1.55 1.43 20.0

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1103
SPECIFICATION :FCC 74.861(e) EIRP
DATE : April 30, 2018 through May 1, 2018
MODE : See Below
UNIT : K54
EQUIPMENT USED : NTA3,RBG2,NDQ1,GRE2
NOTES : 10mW nominal power
Matched
Signal Equivalent
Meter Generator | Antenna Cable EIRP EIRP EIRP
Frequency Ant Reading Reading Gain Loss Total Total Limit
MHz Pol (dBuV) | Ambient (dBm) (dB) (dB) (dBm) | (mW) (mW)
655.00 H 65.6 -101 2.15 1.7 -9.65 0.11 20.0
655.00 \Y 81.8 8.2 2.15 1.7 8.65 7.3 20.0

EIRP (dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

MArx, E. LonGingTT|
Mark E. Longinotti

Checked By:
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MANUFACTURER
MODEL NO.
SERIAL NO.
SPECIFICATION
DATE

MODE

UNIT

EQUIPMENT USED
NOTES

: Shure Incorporated

: ADX2

120

: FCC 74.861(e) Conducted Output Power
: September 21, 2017

: See Below

: G57

: MPC1, MPIO

Frequency Nominal Power Measured Average FCC Part 74H
MHz mW Power Limit
mW mW
539.000 2.0 1.52 250
539.000 40.0 32.9 250

MARK E. Longi NQTT|

Checked By:

Mark E. Longinotti

Page 31 of 216




~wy

Engineering Test Report No

. 1703406-01 Rev. A

Elite

MANUFACTURER
MODEL NO.
SERIAL NO.
SPECIFICATION
DATE

MODE

UNIT

EQUIPMENT USED
NOTES

: Shure Incorporated

: ADX2

1142

: FCC 74.861(e) Conducted Output Power
: September 21, 2017

: See Below

: K54

: MPC1, MPIO

Frequency Nominal Power Measured Average FCC Part 74H
MHz mW Power Limit
mW mW
607.000 2.0 1.40 250
607.000 40.0 33.3 250

MARK E. Longi NQTT|

Checked By:

Mark E. Longinotti
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MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 202

SPECIFICATION : FCC 74.861(d) Conducted Output Power

DATE : September 21, 2017

MODE : See Below

UNIT : X65

EQUIPMENT USED : MPC1, MPIO

NOTES :

Frequency Nominal Power Measured FCC Part 74H
MHz mW Power Limit
mW mW
950.5 2.0 1.80 1000
950.5 40.0 35.6 1000
Mire E. LonGINGTT|
Checked By:

Mark E. Longinotti
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MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. : 30
SPECIFICATION : RSS-210, EIRP
DATE : September 21, 2017 and May 4, 2018
MODE : See Below
UNIT : G55
EQUIPMENT USED : MPC1, MPIO, MPES3, MPI3
NOTES :
Frequency | Nominal | Measured | Measured EUT Measured | Measured | RSS-210
MHz Power Average Average Antenna EIRP EIRP Limit
mwW Power Power Gain dBm mW mwW
mW dBm dBi
470.125 40.0 35.1 15.5 0.3 15.8 38.0 50
539.000 40.0 33.0 15.2 0.3 15.5 35.4 50
607.875 40.0 39.8 16.0 0.3 16.3 42.7 50
614.125 10.0 9.75 9.89 0.3 10.19 10.5 20
615.875 10.0 9.60 9.82 0.3 10.12 10.3 20

EIRP (dBm) = Measured Conducted Average Power (dBm) + Antenna Gain (dBi)

MARK E. LonGi NQTT|

Checked By:

Mark E. Longinotti
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MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 142

SPECIFICATION : RSS-210, EIRP

DATE : September 21, 2017

MODE : See Below

UNIT : K83

EQUIPMENT USED : MPC1, MPIO

NOTES :

Frequency | Nominal | Measured | Measured EUT Measured | Measured | RSS-210

MHz Power Average Average Antenna EIRP EIRP Limit
mwW Power Power Gain dBm mwW mW
mW dBm dBi
606.000 40 32.0 15.1 0.3 154 34.7 40
607.875 40 32.0 15.1 0.3 154 34.7 40
614.125 10 7.07 8.49 0.3 8.79 7.58 20
615.875 10 7.10 8.51 0.3 8.81 7.61 20
657.000 10 8.61 9.35 0.3 9.65 9.22 20
662.875 10 8.91 9.50 0.3 9.80 9.55 20
Mar E. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 20

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 470.125MHz

UNIT . G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDBS8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 470,125,000 | 470,124,650 | -0.005000000 | -0.000074448 | 0.005000000 Pass
-20 3.6 470,125,000 | 470,124,778 | -0.005000000 | -0.000047221 | 0.005000000 Pass
-10 3.6 470,125,000 | 470,124,916 | -0.005000000 | -0.000017868 | 0.005000000 Pass
0 3.6 470,125,000 | 470,124,907 | -0.005000000 | -0.000019782 | 0.005000000 Pass
+10 3.6 470,125,000 | 470,124,953 | -0.005000000 | -0.000009997 | 0.005000000 Pass
+20 3.6 470,125,000 | 470,124,923 | -0.005000000 | -0.000016379 | 0.005000000 Pass
+30 3.6 470,125,000 | 470,124,962 | -0.005000000 | -0.000008083 | 0.005000000 Pass
+40 3.6 470,125,000 | 470,124,983 | -0.005000000 | -0.000003616 | 0.005000000 Pass
+50 3.6 470,125,000 | 470,125,043 | -0.005000000 | 0.000009147 | 0.005000000 Pass
+21 3.2 470,125,000 | 470,124,957 | -0.005000000 | -0.000009147 | 0.005000000 Pass

Mire E. LonGINgTT|
Checked By:

Mark E. Longinotti

Page 36 of 216




~wy

Engineering Test Report No

. 1703406-01 Rev. A

Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 20

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 539.000MHz

UNIT : G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 539,000,000 | 538,999,606 | -0.005000000 | -0.000073098 | 0.005000000 Pass
-20 3.6 539,000,000 | 538,999,771 | -0.005000000 | -0.000042486 | 0.005000000 Pass
-10 3.6 539,000,000 | 538,999,916 | -0.005000000 | -0.000015584 | 0.005000000 Pass
0 3.6 539,000,000 | 538,999,906 | -0.005000000 | -0.000017440 | 0.005000000 Pass
+10 3.6 539,000,000 | 538,999,923 | -0.005000000 | -0.000014286 | 0.005000000 Pass
+20 3.6 539,000,000 | 538,999,918 | -0.005000000 | -0.000015213 | 0.005000000 Pass
+30 3.6 539,000,000 | 538,999,942 | -0.005000000 | -0.000010761 | 0.005000000 Pass
+40 3.6 539,000,000 | 538,999,975 | -0.005000000 | -0.000004638 | 0.005000000 Pass
+50 3.6 539,000,000 | 539,000,025 | -0.005000000 | 0.000004638 | 0.005000000 Pass
+21 3.2 539,000,000 | 538,999,945 | -0.005000000 | -0.000010204 | 0.005000000 Pass

Mire E. LonGINgTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 20

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 607.875MHz

UNIT : G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 607,875,000 | 607,874,627 | -0.005000000 | -0.000061361 | 0.005000000 Pass
-20 3.6 607,875,000 | 607,874,760 | -0.005000000 | -0.000039482 | 0.005000000 Pass
-10 3.6 607,875,000 | 607,874,901 | -0.005000000 | -0.000016286 | 0.005000000 Pass
0 3.6 607,875,000 | 607,874,893 | -0.005000000 | -0.000017602 | 0.005000000 Pass
+10 3.6 607,875,000 | 607,874,931 | -0.005000000 | -0.000011351 | 0.005000000 Pass
+20 3.6 607,875,000 | 607,874,914 | -0.005000000 | -0.000014148 | 0.005000000 Pass
+30 3.6 607,875,000 | 607,874,977 | -0.005000000 | -0.000003784 | 0.005000000 Pass
+40 3.6 607,875,000 | 607,874,950 | -0.005000000 | -0.000008225 | 0.005000000 Pass
+50 3.6 607,875,000 | 607,875,043 | -0.005000000 | 0.000007074 | 0.005000000 Pass
+21 3.2 607,875,000 | 607,874,952 | -0.005000000 | -0.000007896 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 20

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 614.125MHz

UNIT : G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 614,125,000 | 614,124,587 | -0.005000000 | -0.000067250 | 0.005000000 Pass
-20 3.6 614,125,000 | 614,124,760 | -0.005000000 | -0.000039080 | 0.005000000 Pass
-10 3.6 614,125,000 | 614,124,897 | -0.005000000 | -0.000016772 | 0.005000000 Pass
0 3.6 614,125,000 | 614,124,908 | -0.005000000 | -0.000014981 | 0.005000000 Pass
+10 3.6 614,125,000 | 614,124,943 | -0.005000000 | -0.000009281 | 0.005000000 Pass
+20 3.6 614,125,000 | 614,124,883 | -0.005000000 | -0.000019051 | 0.005000000 Pass
+30 3.6 614,125,000 | 614,124,972 | -0.005000000 | -0.000004559 | 0.005000000 Pass
+40 3.6 614,125,000 | 614,124,953 | -0.005000000 | -0.000007653 | 0.005000000 Pass
+50 3.6 614,125,000 | 614,125,018 | -0.005000000 | 0.000002931 | 0.005000000 Pass
+21 3.2 614,125,000 | 614,124,930 | -0.005000000 | -0.000011398 | 0.005000000 Pass

Mire E. LonGINgTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 20

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 615.875MHz

UNIT : G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 615,875,000 | 615,874,613 | -0.005000000 | -0.000062837 | 0.005000000 Pass
-20 3.6 615,875,000 | 615,874,746 | -0.005000000 | -0.000041242 | 0.005000000 Pass
-10 3.6 615,875,000 | 615,874,894 | -0.005000000 | -0.000017211 | 0.005000000 Pass
0 3.6 615,875,000 | 615,874,888 | -0.005000000 | -0.000018186 | 0.005000000 Pass
+10 3.6 615,875,000 | 615,874,934 | -0.005000000 | -0.000010716 | 0.005000000 Pass
+20 3.6 615,875,000 | 615,874,936 | -0.005000000 | -0.000010392 | 0.005000000 Pass
+30 3.6 615,875,000 | 615,874,968 | -0.005000000 | -0.000005196 | 0.005000000 Pass
+40 3.6 615,875,000 | 615,874,980 | -0.005000000 | -0.000003247 | 0.005000000 Pass
+50 3.6 615,875,000 | 615,875,010 | -0.005000000 | 0.000001624 | 0.005000000 Pass
+21 3.2 615,875,000 | 615,874,929 | -0.005000000 | -0.000011528 | 0.005000000 Pass

MiRe €. Lowes NQTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 606.000MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 606,000,000 | 605,999,821 | -0.005000000 | -0.000029538 | 0.005000000 Pass
-20 3.6 606,000,000 | 605,999,774 | -0.005000000 | -0.000037294 | 0.005000000 Pass
-10 3.6 606,000,000 | 605,999,821 | -0.005000000 | -0.000029538 | 0.005000000 Pass
0 3.6 606,000,000 | 605,999,940 | -0.005000000 | -0.000009901 | 0.005000000 Pass
+10 3.6 606,000,000 | 605,999,930 | -0.005000000 | -0.000011551 | 0.005000000 Pass
+20 3.6 606,000,000 | 605,999,959 | -0.005000000 | -0.000006766 | 0.005000000 Pass
+30 3.6 606,000,000 | 605,999,945 | -0.005000000 | -0.000009076 | 0.005000000 Pass
+40 3.6 606,000,000 | 606,000,019 | -0.005000000 | 0.000003135 | 0.005000000 Pass
+50 3.6 606,000,000 | 606,000,068 | -0.005000000 | 0.000011221 | 0.005000000 Pass
+21 3.2 606,000,000 | 605,999,986 | -0.005000000 | -0.000002310 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 607.875MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 607,875,000 | 607,874,777 | -0.005000000 | -0.000036685 | 0.005000000 Pass
-20 3.6 607,875,000 | 607,874,761 | -0.005000000 | -0.000039317 | 0.005000000 Pass
-10 3.6 607,875,000 | 607,874,810 | -0.005000000 | -0.000031256 | 0.005000000 Pass
0 3.6 607,875,000 | 607,874,937 | -0.005000000 | -0.000010364 | 0.005000000 Pass
+10 3.6 607,875,000 | 607,874,937 | -0.005000000 | -0.000010364 | 0.005000000 Pass
+20 3.6 607,875,000 | 607,874,968 | -0.005000000 | -0.000005264 | 0.005000000 Pass
+30 3.6 607,875,000 | 607,874,948 | -0.005000000 | -0.000008554 | 0.005000000 Pass
+40 3.6 607,875,000 | 607,875,022 | -0.005000000 | 0.000003619 | 0.005000000 Pass
+50 3.6 607,875,000 | 607,875,081 | -0.005000000 | 0.000013325 | 0.005000000 Pass
+21 3.2 607,875,000 | 607,874,966 | -0.005000000 | -0.000005593 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 614.125MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 614,125,000 | 614,124,789 | -0.005000000 | -0.000034358 | 0.005000000 Pass
-20 3.6 614,125,000 | 614,124,791 | -0.005000000 | -0.000034032 | 0.005000000 Pass
-10 3.6 614,125,000 | 614,124,820 | -0.005000000 | -0.000029310 | 0.005000000 Pass
0 3.6 614,125,000 | 614,124,946 | -0.005000000 | -0.000008793 | 0.005000000 Pass
+10 3.6 614,125,000 | 614,124,907 | -0.005000000 | -0.000015143 | 0.005000000 Pass
+20 3.6 614,125,000 | 614,124,954 | -0.005000000 | -0.000007490 | 0.005000000 Pass
+30 3.6 614,125,000 | 614,124,965 | -0.005000000 | -0.000005699 | 0.005000000 Pass
+40 3.6 614,125,000 | 614,124,991 | -0.005000000 | -0.000001465 | 0.005000000 Pass
+50 3.6 614,125,000 | 614,125,082 | -0.005000000 | 0.000013352 | 0.005000000 Pass
+21 3.2 614,125,000 | 614,124,957 | -0.005000000 | -0.000007002 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 615.875MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 615,875,000 | 615,874,786 | -0.005000000 | -0.000034747 | 0.005000000 Pass
-20 3.6 615,875,000 | 615,874,791 | -0.005000000 | -0.000033935 | 0.005000000 Pass
-10 3.6 615,875,000 | 615,874,830 | -0.005000000 | -0.000027603 | 0.005000000 Pass
0 3.6 615,875,000 | 615,874,941 | -0.005000000 | -0.000009580 | 0.005000000 Pass
+10 3.6 615,875,000 | 615,874,928 | -0.005000000 | -0.000011691 | 0.005000000 Pass
+20 3.6 615,875,000 | 615,874,993 | -0.005000000 | -0.000001137 | 0.005000000 Pass
+30 3.6 615,875,000 | 615,874,946 | -0.005000000 | -0.000008768 | 0.005000000 Pass
+40 3.6 615,875,000 | 615,875,032 | -0.005000000 | 0.000005196 | 0.005000000 Pass
+50 3.6 615,875,000 | 615,875,079 | -0.005000000 | 0.000012827 | 0.005000000 Pass
+21 3.2 615,875,000 | 615,874,956 | -0.005000000 | -0.000007144 | 0.005000000 Pass

Mk € Lonei NQTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 657.000MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 657,000,000 | 656,999,773 | -0.005000000 | -0.000034551 | 0.005000000 Pass
-20 3.6 657,000,000 | 656,999,819 | -0.005000000 | -0.000027549 | 0.005000000 Pass
-10 3.6 657,000,000 | 656,999,816 | -0.005000000 | -0.000028006 | 0.005000000 Pass
0 3.6 657,000,000 | 656,999,943 | -0.005000000 | -0.000008676 | 0.005000000 Pass
+10 3.6 657,000,000 | 656,999,949 | -0.005000000 | -0.000007763 | 0.005000000 Pass
+20 3.6 657,000,000 | 656,999,946 | -0.005000000 | -0.000008219 | 0.005000000 Pass
+30 3.6 657,000,000 | 656,999,994 | -0.005000000 | -0.000000913 | 0.005000000 Pass
+40 3.6 657,000,000 | 657,000,026 | -0.005000000 | 0.000003957 | 0.005000000 Pass
+50 3.6 657,000,000 | 657,000,075 | -0.005000000 | 0.000011416 | 0.005000000 Pass
+21 3.2 657,000,000 | 656,999,942 | -0.005000000 | -0.000008828 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 15.236(f)(3) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 662.875MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 662,875,000 | 662,874,768 | -0.005000000 | -0.000034999 | 0.005000000 Pass
-20 3.6 662,875,000 | 662,874,795 | -0.005000000 | -0.000030926 | 0.005000000 Pass
-10 3.6 662,875,000 | 662,874,827 | -0.005000000 | -0.000026098 | 0.005000000 Pass
0 3.6 662,875,000 | 662,874,936 | -0.005000000 | -0.000009655 | 0.005000000 Pass
+10 3.6 662,875,000 | 662,874,951 | -0.005000000 | -0.000007392 | 0.005000000 Pass
+20 3.6 662,875,000 | 662,874,955 | -0.005000000 | -0.000006789 | 0.005000000 Pass
+30 3.6 662,875,000 | 662,874,965 | -0.005000000 | -0.000005280 | 0.005000000 Pass
+40 3.6 662,875,000 | 662,875,014 | -0.005000000 | 0.000002112 | 0.005000000 Pass
+50 3.6 662,875,000 | 662,875,095 | -0.005000000 | 0.000014332 | 0.005000000 Pass
+21 3.2 662,875,000 | 662,874,941 | -0.005000000 | -0.000008901 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 66

SPECIFICATION : FCC 74.861(e)(4) Frequency Tolerance

DATE : August 28, 2017 through August 31, 2017

MODE : Transmit at 539.000MHz

UNIT : G57

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 539,000,000 | 538,999,606 | -0.005000000 | -0.000073098 | 0.005000000 Pass
-20 3.6 539,000,000 | 538,999,771 | -0.005000000 | -0.000042486 | 0.005000000 Pass
-10 3.6 539,000,000 | 538,999,916 | -0.005000000 | -0.000015584 | 0.005000000 Pass
0 3.6 539,000,000 | 538,999,906 | -0.005000000 | -0.000017440 | 0.005000000 Pass
+10 3.6 539,000,000 | 538,999,923 | -0.005000000 | -0.000014286 | 0.005000000 Pass
+20 3.6 539,000,000 | 538,999,918 | -0.005000000 | -0.000015213 | 0.005000000 Pass
+30 3.6 539,000,000 | 538,999,942 | -0.005000000 | -0.000010761 | 0.005000000 Pass
+40 3.6 539,000,000 | 538,999,975 | -0.005000000 | -0.000004638 | 0.005000000 Pass
+50 3.6 539,000,000 | 539,000,025 | -0.005000000 | 0.000004638 | 0.005000000 Pass
+21 3.2 539,000,000 | 538,999,945 | -0.005000000 | -0.000010204 | 0.005000000 Pass

MiRe €. Lowes NQTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 76.861(e)(4) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 607.000MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 607,000,000 | 606,999,775 | -0.005000000 | -0.000037068 | 0.005000000 Pass
-20 3.6 607,000,000 | 606,999,808 | -0.005000000 | -0.000031631 | 0.005000000 Pass
-10 3.6 607,000,000 | 606,999,855 | -0.005000000 | -0.000023888 | 0.005000000 Pass
0 3.6 607,000,000 | 606,999,952 | -0.005000000 | -0.000007908 | 0.005000000 Pass
+10 3.6 607,000,000 | 606,999,945 | -0.005000000 | -0.000009061 | 0.005000000 Pass
+20 3.6 607,000,000 | 606,999,969 | -0.005000000 | -0.000005107 | 0.005000000 Pass
+30 3.6 607,000,000 | 606,999,994 | -0.005000000 | -0.000000988 | 0.005000000 Pass
+40 3.6 607,000,000 | 607,000,021 | -0.005000000 | 0.000003460 | 0.005000000 Pass
+50 3.6 607,000,000 | 607,000,085 | -0.005000000 | 0.000014003 | 0.005000000 Pass
+21 3.2 607,000,000 | 606,999,943 | -0.005000000 | -0.000009390 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : FCC 76.861(e)(4) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 655.000MHz

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 655,000,000 | 654,999,744 | -0.005000000 | -0.000039084 | 0.005000000 Pass
-20 3.6 655,000,000 | 654,999,819 | -0.005000000 | -0.000027634 | 0.005000000 Pass
-10 3.6 655,000,000 | 654,999,853 | -0.005000000 | -0.000022443 | 0.005000000 Pass
0 3.6 655,000,000 | 654,999,943 | -0.005000000 | -0.000008702 | 0.005000000 Pass
+10 3.6 655,000,000 | 654,999,934 | -0.005000000 | -0.000010076 | 0.005000000 Pass
+20 3.6 655,000,000 | 654,999,962 | -0.005000000 | -0.000005802 | 0.005000000 Pass
+30 3.6 655,000,000 | 654,999,977 | -0.005000000 | -0.000003511 | 0.005000000 Pass
+40 3.6 655,000,000 | 655,000,033 | -0.005000000 | 0.000005038 | 0.005000000 Pass
+50 3.6 655,000,000 | 655,000,091 | -0.005000000 | 0.000013893 | 0.005000000 Pass
+21 3.2 655,000,000 | 654,999,936 | -0.005000000 | -0.000009771 | 0.005000000 Pass

Mary E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. : 202

SPECIFICATION : FCC 74.861(e)(4) Frequency Tolerance

DATE : September 21, 2017

MODE : Transmit at 950.500MHz

UNIT : X55

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in %
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz % % % Pass/Fail
-30 3.6 950,500,000 | 950,498,845 | -0.005000000 | -0.000121515 | 0.005000000 Pass
-20 3.6 950,500,000 | 950,499,310 | -0.005000000 | -0.000072593 | 0.005000000 Pass
-10 3.6 950,500,000 | 950,499,520 | -0.005000000 | -0.000050500 | 0.005000000 Pass
0 3.6 950,500,000 | 950,499,572 | -0.005000000 | -0.000045029 | 0.005000000 Pass
+10 3.6 950,500,000 | 950,499,626 | -0.005000000 | -0.000039348 | 0.005000000 Pass
+20 3.6 950,500,000 | 950,499,742 | -0.005000000 | -0.000027144 | 0.005000000 Pass
+30 3.6 950,500,000 | 950,499,695 | -0.005000000 | -0.000032088 | 0.005000000 Pass
+40 3.6 950,500,000 | 950,499,716 | -0.005000000 | -0.000029879 | 0.005000000 Pass
+50 3.6 950,500,000 | 950,499,832 | -0.005000000 | -0.000017675 | 0.005000000 Pass
+21 3.2 950,500,000 | 950499616 | -0.005000000 | -0.000040400 | 0.005000000 Pass

Mk € Lonei NQTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. : 30
SPECIFICATION : RSS-210, Annex G, Frequency Stability
DATE : September 21, 2017
MODE : See Below
UNIT : G57
EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8
NOTES :
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature | Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 470,125,000 | 470,124,789 | -50.0000000 | -0.448817 | 50.0000000 Pass
+20 3.6 470,125,000 | 470,124,838 | -50.0000000 | -0.344589 | 50.0000000 Pass
+50 3.6 470,125,000 | 470,124,909 | -50.0000000 | -0.193566 | 50.0000000 Pass
+21 3.2 470,125,000 | 470,124,858 | -50.0000000 | -0.302047 | 50.0000000 Pass
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature | Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 539,000,000 | 538,999,862 | -50.0000000 | -0.256030 | 50.0000000 Pass
+20 3.6 539,000,000 | 538,999,836 | -50.0000000 | -0.304267 | 50.0000000 Pass
+50 3.6 539,000,000 | 538,999,901 | -50.0000000 | -0.183673 | 50.0000000 Pass
+21 3.2 539,000,000 | 538,999,837 | -50.0000000 | -0.302412 | 50.0000000 Pass
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature | Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 607,875,000 | 607,874,821 | -50.0000000 | -0.294468 | 50.0000000 Pass
+20 3.6 607,875,000 | 607,874,800 | -50.0000000 | -0.329015 | 50.0000000 Pass
+50 3.6 607,875,000 | 607,874,907 | -50.0000000 | -0.152992 | 50.0000000 Pass
+21 3.2 607,875,000 | 607,874,817 | -50.0000000 | -0.301049 | 50.0000000 Pass
Mage E. LoNGINGTT]
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. : 30
SPECIFICATION : RSS-210, Annex G, Frequency Stability
DATE : September 21, 2017
MODE : See Below
UNIT : G57
EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8
NOTES :
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature | Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 614,125,000 | 614,124,822 | -50.0000000 | -0.289843 | 50.0000000 Pass
+20 3.6 614,125,000 | 614,124,801 | -50.0000000 | -0.324038 | 50.0000000 Pass
+50 3.6 614,125,000 | 614,124,891 | -50.0000000 | -0.177488 | 50.0000000 Pass
+21 3.2 614,125,000 | 614,124,814 | -50.0000000 | -0.302870 | 50.0000000 Pass
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature | Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 615,875,000 | 615,874,613 -50.0000000 | -0.628374 | 50.0000000 Pass
+20 3.6 615,875,000 | 615,874,936 -50.0000000 | -0.103917 | 50.0000000 Pass
+50 3.6 615,875,000 | 615,875,010 -50.0000000 | 0.016237 | 50.0000000 Pass
+21 3.2 615,875,000 | 615,874,929 -50.0000000 | -0.115283 | 50.0000000 Pass
MARe €. LoneinorT|
Checked By:

Mark E. Longinotti
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MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : RSS-210, Annex G, Frequency Stability

DATE : September 21, 2017

MODE : See Below

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in ppm
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fall
-30 3.6 606,000,000 | 605,999,821 -0.005000000 | -0.000029538 | 0.005000000 Pass
+20 3.6 606,000,000 | 605,999,959 | -0.005000000 | -0.000006766 | 0.005000000 Pass
+50 3.6 606,000,000 | 606,000,068 | -0.005000000 | 0.000011221 0.005000000 Pass
+21 3.2 606,000,000 | 605,999,986 | -0.005000000 | -0.000002310 | 0.005000000 Pass

Frequency Variation in ppm
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 607,875,000 | 607,874,777 | -0.005000000 | -0.000036685 | 0.005000000 Pass
+20 3.6 607,875,000 | 607,874,968 | -0.005000000 | -0.000005264 | 0.005000000 Pass
+50 3.6 607,875,000 | 607,875,081 -0.005000000 | 0.000013325 | 0.005000000 Pass
+21 3.2 607,875,000 | 607,874,966 | -0.005000000 | -0.000005593 | 0.005000000 Pass

Mire E. LonGINGTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated
MODEL NO. : ADX2
SERIAL NO. 1142
SPECIFICATION : RSS-210, Annex G, Frequency Stability
DATE : September 21, 2017
MODE : See Below
UNIT : K54
EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8
NOTES :
Frequency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Falil
-30 3.6 614,125,000 | 614,124,789 | -0.005000000 | -0.000034358 | 0.005000000 Pass
+20 3.6 614,125,000 | 614,124,954 | -0.005000000 | -0.000007490 | 0.005000000 Pass
+50 3.6 614,125,000 | 614,125,082 | -0.005000000 | 0.000013352 | 0.005000000 Pass
+21 3.2 614,125,000 | 614,124,957 | -0.005000000 | -0.000007002 | 0.005000000 Pass
Freqguency Variation in ppm
Nominal Measured Lower Measured Upper
Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 615,875,000 | 615,874,786 | -0.005000000 | -0.000034747 | 0.005000000 Pass
+20 3.6 615,875,000 | 615,874,993 | -0.005000000 | -0.000001137 | 0.005000000 Pass
+50 3.6 615,875,000 | 615,875,079 | -0.005000000 | 0.000012827 | 0.005000000 Pass
+21 3.2 615,875,000 | 615,874,956 | -0.005000000 | -0.000007144 | 0.005000000 Pass
MiRe €. Lowes NQTT|
Checked By:

Mark E. Longinotti
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Elite

MANUFACTURER : Shure Incorporated

MODEL NO. : ADX2

SERIAL NO. 1142

SPECIFICATION : RSS-210, Annex G, Frequency Stability

DATE : September 21, 2017

MODE : See Below

UNIT : K54

EQUIPMENT USED : EMCEO1, MFCO, SHAO, MDB8

NOTES :

Frequency Variation in ppm
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Falil
-30 3.6 657,000,000 | 656,999,773 | -0.005000000 | -0.000034551 | 0.005000000 Pass
+20 3.6 657,000,000 | 656,999,946 | -0.005000000 | -0.000008219 | 0.005000000 Pass
+50 3.6 657,000,000 | 657,000,075 | -0.005000000 | 0.000011416 | 0.005000000 Pass
+21 3.2 657,000,000 | 656,999,942 | -0.005000000 | -0.000008828 | 0.005000000 Pass

Freqguency Variation in ppm
Nominal Measured Lower Measured Upper

Temperature Input Frequency Frequency Limit Variation Limit
°C Voltage Hz Hz ppm ppm ppm Pass/Fail
-30 3.6 662,875,000 | 662,874,768 | -0.005000000 | -0.000034999 | 0.005000000 Pass
+20 3.6 662,875,000 | 662,874,955 | -0.005000000 | -0.000006789 | 0.005000000 Pass
+50 3.6 662,875,000 | 662,875,095 | -0.005000000 | 0.000014332 | 0.005000000 Pass
+21 3.2 662,875,000 | 662,874,941 | -0.005000000 | -0.000008901 | 0.005000000 Pass

MiRe €. Lowes NQTT|
Checked By:

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I1l. 68515 UNIV RCV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. : ADX2
185 SERIAL No. : 85
MODE : Tx @ 470.125MHz, 48mll
SCANS/BAND  : 2
NOTES : 6B
99 TEST DATE  : 18 Oct 2817 18:17:87 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
i)
£
~
>
3
@
o 60
|
]
S
]
a
45
39
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 6
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE ¢ Tx @ 478.125MHz, 4Ball
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE 18 Oct 2617 18:88:53 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
188
START = 25 FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grave, I11. 68515 UNIV ROV ENI RN 4
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTLRER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 89
MODE s Tx @ 470.12MHz, 46all
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE ;19 Oct 2817 21:53:39 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
N
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@A@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grave, I11. 68515 UNIV ROV ENI RN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTLRER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 89
MODE s Tx @ 470.12MHz, 46all
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE ;19 Oct 2017 21:47:24 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
N
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@A@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV ROV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. : ADX2
185 SERIAL No.  : 85
MODE : Tx @ 470.125NHz, 46nl)
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE @ 12 Dec 2817 14:88:41 M. LONGINOTTI
ANT. POLARTZ. : HORIZONTAL
IR)
£
~
>
5
@
T 68
1
]
=
]
a
45
30
15
8
START = 4008 FREQUENCY MHz STOP = 500868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 85
MODE : Tx @ 470.125NHz, 46nl)
SCANS/BAND  : 2
NOTES . 6%
99 TEST DATE @ 12 Dec 2817 14:12:56 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 4008 FREQUENCY MHz STOP = 500868
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

:85

: FCC 15.236(g) Spurious Radiated Emissions
: March 13, 2018
: Transmit at 470.125MHz

: G57

: NTA2,RBG2,NDQO,GRE2,NWQO, GSEO,NWQ2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
940.25 H 4.8 -71.8 0.0 2.1 -73.9 -36.0 | -37.9
940.25 V 15.7 -55.4 0.0 2.1 -57.5 -36.0 | -21.5
1410.38 H -0.3 Ambient | -72.2 6.8 2.6 -68.0 -30.0 | -38.0
1410.38 V -0.3 Ambient | -71.2 6.8 2.6 -67.0 -30.0 | -37.0
1880.50 H 0.6 Ambient | -69.0 7.6 3.0 -64.4 -30.0 | -344
1880.50 V 1.1 Ambient | -66.5 7.6 3.0 -61.9 -30.0 | -31.9
2350.63 H 0.8 Ambient | -68.7 8.4 3.4 -63.7 -30.0 | -33.7
2350.63 )Y 0.8 Ambient | -66.9 8.4 3.4 -61.9 -30.0 | -31.9
2820.75 H 1.4 Ambient | -66.1 9.3 3.8 -60.5 -30.0 | -30.5
2820.75 Vv 1.4 Ambient | -65.1 9.3 3.8 -59.5 -30.0 | -29.5
3290.88 H 1.9 Ambient | -64.2 8.6 4.1 -59.7 -30.0 | -29.7
3290.88 Vv 1.9 Ambient | -63.2 8.6 4.1 -58.7 -30.0 | -28.7
3761.00 H 2.1 Ambient | -62.0 10.0 4.3 -56.4 -30.0 | -26.4
3761.00 V 2.1 Ambient | -62.4 10.0 4.3 -56.8 -30.0 | -26.8
4231.13 H 2.6 Ambient | -60.9 10.6 4.6 -54.9 -30.0 | -24.9
4231.13 \Y 2.6 Ambient | -61.7 10.6 4.6 -55.7 -30.0 | -25.7
4701.25 H 3.2 Ambient | -58.9 10.6 4.8 -53.1 -30.0 | -23.1
4701.25 V 3.2 Ambient | -58.7 10.6 4.8 -52.9 -30.0 | -22.9

ERP(dBm) = Matched Sig. Gen. Reading (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

MARK E. Longi NQTT|

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RIN 9
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx € 539.000MHz, 46all
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE 18 Oct 2617 18:42:63 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
15
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START = 25 FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 48nli
SCANS/BAND  : 2
NOTES : 6B
99 TEST DATE  : 18 Oct 2817 18:46:35 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
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START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

a1 11/5/13 Downers GPDVE, II1. 68515 UNIV RCVENI RIN 5
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx € 539.000MHz, 46al
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE 23 Oct 2617 14:06:25 M. LONGINOTTI
ANT. POLARIZ, : HORTZONTAL
15
£
3
J
o
T 60
)
y
4
45
30
15
8
START = 10088 FREQUENCY MHz STOP = 66aa
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx € 539.000MHz, 46all
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE  : 23 Oct 2617 13:54:18 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
£
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@
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o
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30
15
8
START = 1688 FREQUENCY MHz STOP = 6688
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

: 85

: FCC 15.236(g) Spurious Radiated Emissions
: October 18, 2017

: Transmit at 539.000MHz

: G57

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1078.00 H 6.8 -62.0 1.6 2.2 -62.7 -30.0 | -32.7
1078.00 V 18.7 -49.9 1.6 2.2 -50.6 -30.0 | -20.6
1617.00 H 5.8 Ambient | -65.5 4.2 2.8 -64.1 -30.0 | -34.1
1617.00 V 5.9 Ambient | -61.3 4.2 2.8 -59.9 -30.0 | -29.9
2156.00 H 6.2 Ambient | -59.2 5.2 3.2 -57.2 -30.0 | -27.2
2156.00 )Y 6.2 Ambient | -57.6 5.2 3.2 -55.6 -30.0 | -25.6
2695.00 H 7.1 Ambient | -56.3 6.4 3.7 -53.6 -30.0 | -23.6
2695.00 Vv 7.1 Ambient | -57.3 6.4 3.7 -54.6 -30.0 | -24.6
3234.00 H 7.4 Ambient | -57.0 7.3 4.0 -53.7 -30.0 | -23.7
3234.00 Vv 7.4 Ambient | -55.3 7.3 4.0 -52.0 -30.0 | -22.0
3773.00 H 7.5 Ambient | -54.0 8.6 4.3 -49.7 -30.0 | -19.7
3773.00 V 7.4 Ambient | -54.1 8.6 4.3 -49.8 -30.0 | -19.8
4312.00 H 9.0 Ambient | -52.4 9.3 4.6 -47.7 -30.0 | -17.7
4312.00 V 9.0 Ambient | -52.5 9.3 4.6 -47.8 -30.0 | -17.8
4851.00 H 10.4 Ambient | -48.7 9.4 4.9 -44.2 -30.0 | -14.2
4851.00 \Y 10.5 Ambient | -49.1 9.4 4.9 -44.6 -30.0 | -14.6
5390.00 H 8.8 Ambient | -49.2 10.0 5.1 -44 .4 -30.0 | -144
5390.00 V 8.9 Ambient | -50.1 10.0 5.1 -45.3 -30.0 | -15.3

ERP(dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mare E. -
Checked By: LONGINQTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 5
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx @ 687.875MHz, 4Bnll
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE 18 Oct 2617 17:42:38 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
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START = 25 FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx @ 687.875MHz, 4Bnll
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE 18 Oct 2617 17:37:44 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
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START = 25 FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grave, I11. 68515 UNIV RCV ENI RUN 8
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTLRER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 89
MODE : Tx @ 687.87MHz, 46all
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE ;19 Oct 2017 22:16:41 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
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/]
START = 1609 FREQUENCY MHz STOP = 4@A@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grave, I11. 68515 UNIV ROV ENI RN 6
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTLRER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 89
MODE : Tx @ 687.87MHz, 46all
SCANS/BAND  : 2
NOTES : 6%
99 TEST DATE ;19 Oct 2017 22:62:53 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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@
° 60
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/]
START = 1609 FREQUENCY MHz STOP = 4@A@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 17
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 687.875Mz, 48ul)
SCANS/BAND  : 2
NOTES : 655
99 TEST DATE  : 12 Dec 2817 14:17:14 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
2
35
@
o 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 6500

Page 72 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, II1. 68515 UNIV RCU ENI RN 18
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Linit
MANUFACTURER @ SHURE, INC. PEAK  DETECTOR TRACE
MODEL No.  : ADX2
165 SERIAL No.  : 85
MODE : Tx @ 687.875MHz, 4Bnll
SCANS/BAND  : 2
NOTES : 655
99 TEST DATE 12 Dec 2617 14:28:@1 M. LONGINOTTI
ANT. POLARIZ, : HORIZONTAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 4888 FREQUENCY MHz STOP = 6508
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

:85

: FCC 15.236(g) Spurious Radiated Emissions
: March 13, 2018
: Transmit at 607.875MHz

: G57

: NTA2,RBG2,GRE2,NWQO,NWQ2, GSEO

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1215.75 H 7.1 -64.9 5.6 2.4 -61.7 -30.0 | -31.7
1215.75 V 22.4 -48.5 5.6 2.4 -45.3 -30.0 | -15.3
1823.63 H 0.5 Ambient | -70.0 7.5 2.9 -65.5 -30.0 | -35.5
1823.63 V 1.1 Ambient | -67.7 7.5 2.9 -63.2 -30.0 | -33.2
2431.50 H 0.8 Ambient | -68.1 8.5 3.5 -63.0 -30.0 | -33.0
2431.50 V 0.8 Ambient | -66.0 8.5 3.5 -60.9 -30.0 | -30.9
3039.38 H 2.0 Ambient | -64.9 9.2 3.9 -59.6 -30.0 | -29.6
3039.38 )Y 2.0 Ambient | -66.1 9.2 3.9 -60.8 -30.0 | -30.8
3647.25 H 2.1 Ambient | -63.2 9.7 4.3 -57.7 -30.0 | -27.7
3647.25 Vv 2.1 Ambient | -62.7 9.7 4.3 -57.2 -30.0 | -27.2
4255.13 H 2.6 Ambient | -61.6 10.7 4.6 -55.5 -30.0 | -25.5
4255.13 Vv 2.6 Ambient | -60.9 10.7 4.6 -54.8 -30.0 | -24.8
4863.00 H 3.7 Ambient | -57.5 10.0 4.9 -52.4 -30.0 | -224
4863.00 V 3.8 Ambient | -57.3 10.0 4.9 -52.2 -30.0 | -22.2
5470.88 H 6.7 Ambient | -54.5 8.7 5.2 -51.0 -30.0 | -21.0
5470.88 \Y 6.7 Ambient | -53.0 8.7 5.2 -49.5 -30.0 | -19.5
6078.75 H 6.6 Ambient | -53.6 9.2 5.5 -49.9 -30.0 | -19.9
6078.75 V 6.6 Ambient | -52.6 9.2 5.5 -48.9 -30.0 | -18.9

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

MARe €. LoneinorT|

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/5/13 Downers GPDVE, II1. 68515 UNIV RCV ENI RN 13
128
SPEC / TEST  : PRELIMINGRY RADIATED EMISSIONS PECK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. : ADX2
165 SERIAL No.  : 85
MODE : Tx @ 614.125MHz, 1ol
SCNS/BAND 2
NOTES : 657
% TESTDATE : 19 Oct 2817 18:61:46 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
15
£
3
J
o
T 60
)
y
4
45
30
15
8
1ea
START = 25 FREQUENCY  MHz STOP = 1068

Page 75 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 6141258z, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;19 Oct 2817 17:55:57 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 8
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx @ 614.1258Hz, 1Ball
SCANS/BAND  : 2
NOTES ' 601
99 TEST DATE  : 23 Oct 2617 12:28:22 M. LONGINOTTI
ANT. POLARIZ, : HORTZONTAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 1688 FREQUENCY MHz STOP = 4@@8
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 6141258z, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;23 Oct 2617 11:48:89 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI  RUN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MODEL No. . ADX2
185 SERIAL No. : 85
MODE s Tx @ 614.125Mz, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE  : 12 Dec 2017 14:24:85 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
2
35
@
o 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 6500
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : SHURE, INC. PEAK  DETECTOR TRACE
MODEL No. . ADX2
185 SERIAL No. : 85
MODE s Tx @ 614.125Mz, 18al)
SCANS/BAND  : 2
NOTES . 697
99 TEST DATE  : 12 Dec 2817 14:28:58 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 6500
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

: 85

: FCC 15.236(g) Spurious Radiated Emissions

: March 13, 2018

: Transmit at 614.125MHz

: G57

: NTA2,RBG2,NDQO,GRE2,NWQO0, NWQ2, GSEO

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1228.25 H 2.0 -70.4 5.6 2.4 -67.2 -30.0 | -37.2
1228.25 V 11.3 -60.7 5.6 2.4 -57.5 -30.0 | -27.5
1842.38 H 0.7 Ambient | -69.6 7.5 3.0 -65.0 -30.0 | -35.0
1842.38 V 0.7 Ambient | -67.7 7.5 3.0 -63.1 -30.0 | -33.1
2456.50 H 0.9 Ambient | -68.1 8.6 3.5 -63.0 -30.0 | -33.0
2456.50 V 1.0 Ambient | -65.9 8.6 3.5 -60.8 -30.0 | -30.8
3070.63 H 2.1 Ambient | -63.9 9.1 3.9 -58.7 -30.0 | -28.7
3070.63 V 2.1 Ambient | -64.1 9.1 3.9 -58.9 -30.0 | -28.9
3684.75 H 2.2 Ambient | -63.1 9.8 4.3 -57.6 -30.0 | -27.6
3684.75 V 2.2 Ambient | -62.5 9.8 4.3 -57.0 -30.0 | -27.0
4298.88 H 2.7 Ambient | -61.1 10.8 4.6 -55.0 -30.0 | -25.0
4298.88 V 2.7 Ambient | -61.9 10.8 4.6 -55.8 -30.0 | -25.8
4913.00 H 7.3 Ambient | -53.6 9.8 49 -48.7 -30.0 | -18.7
4913.00 V 7.3 Ambient | -53.8 9.8 4.9 -48.9 -30.0 | -18.9
5527.13 H 6.6 Ambient | -52.8 8.7 5.2 -49.3 -30.0 | -19.3
5527.13 V 6.6 Ambient | -54.7 8.7 5.2 -51.2 -30.0 | -21.2
6141.25 H 6.9 Ambient | -52.6 8.9 5.5 -49.2 -30.0 | -19.2
6141.25 V 6.9 Ambient | -53.5 8.9 5.5 -50.1 -30.0 | -20.1

ERP(dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhee €. -
Checked By: LONGINOTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 615.8754Hz, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;19 Oct 2817 18:13:18 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 14
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx @ 615.875MHz, 1Ball
SCANS/BAND  : 2
NOTES ' 601
99 TEST DATE 19 Oct 2617 18:88:31 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
15
8
188
START = 25 FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 615.8754Hz, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;23 Oct 2617 13:12:54 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 11
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 615.8754Hz, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;23 Oct 2617 13:85:43 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 21
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE  : 12 Dec 2017 14:32:39 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
£
~
2
35
@
o 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 6500
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 22
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : SHURE, INC. PEAK  DETECTOR TRACE
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND  : 2
NOTES . 697
99 TEST DATE  : 12 Dec 2817 14:35:56 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 6500
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

:85

: FCC 15.236(g) Spurious Radiated Emissions
: March 13, 2018
: Transmit at 615.875MHz

: G57

: NTA2,RBG2,NDQO,GRE2,NWQO,NWQ2, GSEO

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1231.75 H 1.1 -71.0 5.6 2.4 -67.8 -30.0 | -37.8
1231.75 V 111 -60.5 5.6 2.4 -57.3 -30.0 | -27.3
1847.63 H 0.6 Ambient | -69.9 7.5 3.0 -65.3 -30.0 | -35.3
1847.63 V 0.6 Ambient | -67.9 7.5 3.0 -63.3 -30.0 | -33.3
2463.50 H 0.9 Ambient | -68.0 8.6 3.5 -62.9 -30.0 | -32.9
2463.50 V 0.9 Ambient | -65.5 8.6 3.5 -60.4 -30.0 | -30.4
3079.38 H 2.0 Ambient | -64.2 9.1 3.9 -59.1 -30.0 | -29.1
3079.38 V 2.0 Ambient | -63.6 9.1 3.9 -58.5 -30.0 | -28.5
3695.25 H 21 Ambient | -63.3 9.9 4.3 -57.7 -30.0 | -27.7
3695.25 V 2.2 Ambient | -62.4 9.9 4.3 -56.8 -30.0 | -26.8
4311.13 H 2.6 Ambient | -61.0 10.8 4.6 -54.8 -30.0 | -24.8
4311.13 V 2.6 Ambient | -61.6 10.8 4.6 -55.4 -30.0 | -25.4
4927.00 H 7.2 Ambient | -53.7 9.7 4.9 -48.9 -30.0 | -18.9
4927.00 V 7.3 Ambient | -53.5 9.7 4.9 -48.7 -30.0 | -18.7
5542.88 H 6.5 Ambient | -53.0 8.7 5.2 -49.5 -30.0 | -19.5
5542.88 V 6.5 Ambient | -54.9 8.7 5.2 -51.4 -30.0 | -21.4
6158.75 H 6.8 Ambient | -52.6 8.9 5.5 -49.3 -30.0 | -19.3
6158.75 V 6.8 Ambient | -53.9 8.9 5.5 -50.6 -30.0 | -20.6

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhe €. LoNGINGTT]

Mark E. Longinotti
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 1

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 6B6MHz, 48nll

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fpr 2618 15:03:28 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WMMWMM

HORTZONTAL

168
FREQUENCY MHz STOP = 1688
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 2

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 6B6MHz, 48nll

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fpr 2618 15:08:89 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 6
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 606.08AMHz, 48nl)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 12:51:81 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 606.08AMHz, 48nl)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 12:34:84 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 606.08AMHz, 48nl)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 12:53:81 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 1
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 606.08AMHz, 48nl)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 12:43:47 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 606.000MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1212.00 H 20.6 -47.9 3.2 24 -47 1 -30.0 | -171
1212.00 Vv 32.4 -34.0 3.2 2.4 -33.2 -30.0 | -3.2
1818.00 H 0.4 Ambient | -66.9 4.6 29 -65.2 -30.0 | -35.2
1818.00 Vv 0.4 Ambient | -65.2 4.6 2.9 -63.5 -30.0 | -33.5
2424.00 H 0.6 Ambient | -66.0 5.7 3.5 -63.8 -30.0 | -33.8
2424.00 Vv 0.7 Ambient | -63.8 5.7 3.5 -61.6 -30.0 | -31.6
3030.00 H 1.9 Ambient | -64.0 7.0 3.9 -60.9 -30.0 | -30.9
3030.00 V 1.8 Ambient | -63.1 7.0 3.9 -60.0 -30.0 | -30.0
3636.00 H 2.0 Ambient | -61.8 8.2 4.3 -57.9 -30.0 | -27.9
3636.00 V 2.0 Ambient | -62.3 8.2 4.3 -58.4 -30.0 | -28.4
4242.00 H 2.5 Ambient | -60.3 9.2 4.6 -55.7 -30.0 | -25.7
4242.00 Vv 2.5 Ambient | -61.2 9.2 4.6 -56.6 -30.0 | -26.6
4848.00 H 3.3 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
4848.00 V 3.4 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
5454.00 H 6.4 Ambient | -53.1 10.3 5.2 -48.0 -30.0 | -18.0
5454.00 Vv 6.4 Ambient | -55.0 10.3 5.2 -49.9 -30.0 | -19.9
6060.00 H 6.5 Ambient | -52.3 10.6 55 -47.2 -30.0 | -17.2
6060.00 V 6.5 Ambient | -53.2 10.6 5.5 -48.1 -30.0 | -18.1

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, II1. 68515 UNIV RCV ENI RN 4
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
SERIAL No.  : 183
MODE : Tx @ 687.875MHz, 4Bnld
185 SCANS/BAND  : 1
NOTES : K4
TEST DATE 38 Apr 2018 15:18:53 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
9
£ B
)
a
L
o 60
4
45
39 W
15 ' ‘
8
188
START = 25 FREQUENCY MHz STOP = 1688
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 3

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 687.875Mz, 48ul)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fipr 2818 15:14:46 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 8
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 687.875Mz, 48ul)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 13:11:83 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 687.875Mz, 48ul)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 13:62:48 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
165 SERIAL No.  : 183
MODE : Tx @ 687.875MHz, 4Bnll
SCANS/BAND  : 2
NOTES KA
99 TEST DATE 25 fipr 2618 13:13:26 M. LONGINOTTI
ANT. POLARIZ, : HORIZONTAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 4888 FREQUENCY MHz STOP = 7688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 3
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 687.875Mz, 48ul)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 13:85:62 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Engineering Test Report No. 1703406-01 Rev. A

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 607.875MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1215.75 H 19.0 -48.7 3.2 24 -48.0 -30.0 | -18.0
1215.75 V 32.3 -33.9 3.2 2.4 -33.2 -30.0 | -3.2
1823.63 H 0.6 Ambient | -66.5 4.6 29 -64.8 -30.0 | -34.8
1823.63 V 0.6 Ambient | -65.1 4.6 2.9 -63.4 -30.0 | -334
2431.50 H 0.8 Ambient | -65.5 5.7 3.5 -63.3 -30.0 | -33.3
2431.50 V 0.9 Ambient | -63.6 5.7 3.5 -61.4 -30.0 | -314
3039.38 H 2.0 Ambient | -63.6 7.0 3.9 -60.5 -30.0 | -30.5
3039.38 V 1.9 Ambient | -62.8 7.0 3.9 -59.7 -30.0 | -29.7
3647.25 H 2.0 Ambient | -62.0 8.2 4.3 -58.0 -30.0 | -28.0
3647.25 V 2.0 Ambient | -61.0 8.2 4.3 -57.0 -30.0 | -27.0
4255.13 H 2.5 Ambient | -60.1 9.2 4.6 -55.5 -30.0 | -25.5
4255.13 V 25 Ambient | -61.1 9.2 4.6 -56.5 -30.0 | -26.5
4863.00 H 3.6 Ambient | -57.7 9.8 4.9 -52.8 -30.0 | -22.8
4863.00 V 3.6 Ambient | -57.8 9.8 4.9 -52.9 -30.0 | -22.9
5470.88 H 6.6 Ambient | -52.7 10.3 5.2 -47.6 -30.0 | -17.6
5470.88 V 6.5 Ambient | -54.7 10.3 5.2 -49.6 -30.0 | -19.6
6078.75 H 6.5 Ambient | -52.4 10.6 5.5 -47.2 -30.0 | -17.2
6078.75 V 6.5 Ambient | -52.9 10.6 5.5 -47.7 -30.0 | -17.7

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, I1l. 68515 UNIV ROV ENI RN 7
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MONUFACTLRER : SHLRE, INC.
MODEL No.  : ADX2
SERIA No. : 183
MODE : Tx @ 614.125M4z, 16nl)
185 SCANS/BAND  : 1
NOTES ]
TEST DATE + 38 fpr 2018 15:35:23 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
9%
£ i)
2
@
©
o 60
4
45
» W
15 '“'
]
108
START = 25 FREQUENCY MHz STOP = 1@ea
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 8

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE s Tx @ 614.125Mz, 18al)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fipr 2818 15:42:15 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MMWWWM

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 13
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE s Tx @ 614.125Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 14:26:41 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 14
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE s Tx @ 614.125Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 14:35:86 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RIN 9
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
165 SERIAL No.  : 183
MODE : Tx @ 614.125¥Hz, 1Bald
SCANS/BAND  : 2
NOTES KA
99 TEST DATE 25 fipr 2018 14:28:36 M. LONGINOTTI
ANT. POLARIZ, : HORIZONTAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 4888 FREQUENCY MHz STOP = 7688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE s Tx @ 614.125Mz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 14:37:18 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 614.125MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1228.25 H 11.8 -56.1 3.1 24 -55.4 -30.0 | -254
1228.25 V 21.5 -45.5 3.1 2.4 -44.8 -30.0 | -14.8
1842.38 H 0.6 Ambient | -66.3 4.6 3.0 -64.6 -30.0 | -34.6
1842.38 V 0.6 Ambient | -64.2 4.6 3.0 -62.5 -30.0 | -32.5
2456.50 H 0.8 Ambient | -65.7 5.7 3.5 -63.5 -30.0 | -33.5
2456.50 V 0.8 Ambient | -64.2 5.7 3.5 -62.0 -30.0 | -32.0
3070.63 H 1.9 Ambient | -63.1 71 3.9 -59.9 -30.0 | -29.9
3070.63 V 1.9 Ambient | -62.4 7.1 3.9 -59.2 -30.0 | -29.2
3684.75 H 21 Ambient | -61.7 8.3 4.3 -57.7 -30.0 | -27.7
3684.75 V 21 Ambient | -61.3 8.3 4.3 -57.3 -30.0 | -27.3
4298.88 H 2.5 Ambient | -60.4 9.2 4.6 -55.8 -30.0 | -25.8
4298.88 V 2.5 Ambient | -60.4 9.2 4.6 -55.8 -30.0 | -25.8
4913.00 H 71 Ambient | -53.8 9.9 4.9 -48.8 -30.0 | -18.8
4913.00 V 7.1 Ambient | -54.2 9.9 4.9 -49.2 -30.0 | -19.2
5527.13 H 6.4 Ambient | -51.5 10.4 5.2 -46.3 -30.0 | -16.3
5527.13 V 6.4 Ambient | -54.4 10.4 5.2 -49.2 -30.0 | -19.2
6141.25 H 6.8 Ambient | -52.3 10.7 55 -47.1 -30.0 | -171
6141.25 V 6.8 Ambient | -52.5 10.7 5.5 -47.3 -30.0 | -17.3

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fpr 2818 15:56:37 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MMWWW

HORTZONTAL

168
FREQUENCY MHz STOP = 1688
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Engineering Test Report No. 1703406-01 Rev. A

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RIN 9

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fipr 2818 15:58:53 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 14:57:51 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 14:48:54 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 14:57:33 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 11
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 615.875Mz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 14:51:84 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 615.875MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1231.75 H 11.5 -56.3 3.1 24 -55.7 -30.0 | -25.7
1231.75 V 21.7 -45.2 3.1 2.4 -44.6 -30.0 | -14.6
1847.63 H 0.5 Ambient | -66.9 4.6 3.0 -65.2 -30.0 | -35.2
1847.63 V 0.5 Ambient | -64.1 4.6 3.0 -62.4 -30.0 | -324
2463.50 H 0.8 Ambient | -65.9 5.7 3.5 -63.6 -30.0 | -33.6
2463.50 V 0.8 Ambient | -64.0 5.7 3.5 -61.7 -30.0 | -31.7
3079.38 H 1.9 Ambient | -62.4 71 3.9 -59.2 -30.0 | -29.2
3079.38 V 1.9 Ambient | -64.1 7.1 3.9 -60.9 -30.0 | -30.9
3695.25 H 2.0 Ambient | -61.5 8.3 4.3 -57.5 -30.0 | -27.5
3695.25 V 2.0 Ambient | -61.5 8.3 4.3 -57.5 -30.0 | -27.5
4311.13 H 2.5 Ambient | -60.4 9.2 4.6 -55.8 -30.0 | -25.8
4311.13 V 2.5 Ambient | -60.4 9.2 4.6 -55.8 -30.0 | -25.8
4927.00 H 7.0 Ambient | -54.3 9.9 4.9 -49.3 -30.0 | -19.3
4927.00 V 7.0 Ambient | -53.8 9.9 4.9 -48.8 -30.0 | -18.8
5542.88 H 6.3 Ambient | -54.6 10.4 5.2 -49.4 -30.0 | -19.4
5542.88 V 6.3 Ambient | -52.8 10.4 5.2 -47.6 -30.0 | -17.6
6158.75 H 6.7 Ambient | -52.6 10.7 5.5 -47.4 -30.0 | 174
6158.75 V 6.7 Ambient | -52.9 10.7 5.5 -47.7 -30.0 | -17.7

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 11
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MONUFACTLRER : SHLRE, INC.
MODEL No.  : ADX2
SERIA No. : 183
MODE . Tx @ 657.008MHz, 16nl)
185 SCANS/BAND  : 1
NOTES ]
TEST DATE : 38 fpr 2018 16:65:81 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
9%
£ i)
2
@
©
o 60
4
45
’ MMMWW
15
]
108
START = 25 FREQUENCY MHz STOP = 1@ea
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 12

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 657.008NHz, 18al)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fpr 2818 16:18:54 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MMWMWM

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 657.008NHz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 15:42:39 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 17
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 657. 00NHz, 1Bnl)
SCANS/BAND 1
NOTES K4
99 TEST DATE 25 fipr 2818 15:29:08 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 14
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
165 SERIAL No.  : 183
MODE : Tx @ 657.000MHz, 1Ball
SCANS/BAND  : 2
NOTES KA
99 TEST DATE 25 fipr 2818 15:42:34 M. LONGINOTTI
ANT. POLARIZ, : HORIZONTAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 4888 FREQUENCY MHz STOP = 7688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 13
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 657.008NHz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 15:31:48 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 657.000MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1314.00 H 2.1 -64.8 3.6 25 -63.7 -30.0 | -33.7
1314.00 V 11.4 -54.3 3.6 2.5 -53.2 -30.0 | -23.2
1971.00 H 0.4 Ambient | -66.0 4.4 3.0 -64.6 -30.0 | -34.6
1971.00 V 0.4 Ambient | -64.3 4.4 3.0 -62.9 -30.0 | -32.9
2628.00 H 1.2 Ambient | -64.1 6.1 3.6 -61.6 -30.0 | -31.6
2628.00 V 1.4 Ambient | -63.5 6.1 3.6 -61.0 -30.0 | -31.0
3285.00 H 1.7 Ambient | -63.9 7.6 4.1 -60.4 -30.0 | -30.4
3285.00 V 1.8 Ambient | -62.6 7.6 4.1 -59.1 -30.0 | -29.1
3942.00 H 21 Ambient | -60.4 8.7 4.4 -56.1 -30.0 | -26.1
3942.00 V 21 Ambient | -61.2 8.7 4.4 -56.9 -30.0 | -26.9
4599.00 H 3.1 Ambient | -59.0 9.1 4.8 -54.6 -30.0 | -24.6
4599.00 V 3.1 Ambient | -59.0 9.1 4.8 -54.6 -30.0 | -24.6
5256.00 H 6.3 Ambient | -51.7 10.1 5.1 -46.7 -30.0 | -16.7
5256.00 V 6.5 Ambient | -54.4 10.1 5.1 -49.4 -30.0 | 194
5913.00 H 6.3 Ambient | -53.0 10.5 5.4 -47.9 -30.0 | -17.9
5913.00 V 6.3 Ambient | -53.5 10.5 5.4 -48.4 -30.0 | -184
6570.00 H 6.8 Ambient | -52.4 10.5 5.8 -47.6 -30.0 | -17.6
6570.00 V 6.8 Ambient | -52.0 10.5 5.8 -47.2 -30.0 | -17.2

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, II1. 68515 UNIV RCV ENI RIN 14
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
SERIAL No.  : 183
MODE : Tx @ 662.875MHz, 1Bald
185 SCANS/BAND  : 1
NOTES : K4
TEST DATE 38 fpr 2818 16:22:52 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
9
£ B
)
a
L
o 60
4
45
» W
15 | m
8
188
START = 25 FREQUENCY MHz STOP = 1688
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 13

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 662.875Mz, 18al)

185 SCANS/BAND |
NOTES K4
TEST DATE 38 fpr 2818 16:16:52 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 662.875Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2018 16:00:48 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@

Page 126 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 662.875Mz, 18al)
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 16:06:53 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 662.875MHz, 1Bnl)
SCANS/BAND = 2
NOTES K4
99 TEST DATE 25 fipr 2818 15:56:28 M. LONGINOTTI
ANT. POLARTZ. : HORIZONTAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 4008 FREQUENCY MHz STOP = 7066
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 662.875Mz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 16:08:38 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

1103

: FCC 15.236(g) Spurious Radiated Emissions
: April 25, 2018 through April 30, 2018

: Transmit at 662.875MHz

: K54

: NTA3,RBG2,NWQO,NWQ2,GSEO0,GRE2

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1325.75 H 3.8 -63.7 3.7 25 -62.6 -30.0 | -32.6
1325.75 V 12.7 -53.1 3.7 2.5 -52.0 -30.0 | -22.0
1988.63 H 0.5 Ambient | -65.6 4.3 3.1 -64.4 -30.0 | -344
1988.63 V 0.5 Ambient | -64.0 4.3 3.1 -62.8 -30.0 | -32.8
2651.50 H 1.2 Ambient | -64.5 6.2 3.6 -62.0 -30.0 | -32.0
2651.50 V 1.5 Ambient | -63.2 6.2 3.6 -60.7 -30.0 | -30.7
3314.38 H 1.7 Ambient | -63.3 7.7 41 -59.7 -30.0 | -29.7
3314.38 V 1.7 Ambient | -61.7 7.7 4.1 -58.1 -30.0 | -28.1
3977.25 H 21 Ambient | -60.7 8.7 4.5 -56.4 -30.0 | -26.4
3977.25 V 21 Ambient | -61.0 8.7 4.5 -56.7 -30.0 | -26.7
4640.13 H 3.0 Ambient | -58.7 9.2 4.8 -54.2 -30.0 | -24.2
4640.13 V 3.0 Ambient | -58.8 9.2 4.8 -54.3 -30.0 | -24.3
5303.00 H 6.4 Ambient | -51.5 10.1 5.1 -46.5 -30.0 | -16.5
5303.00 V 6.4 Ambient | -54.7 10.1 5.1 -49.7 -30.0 | -19.7
5965.88 H 6.5 Ambient | -52.5 10.5 5.4 -47.4 -30.0 | -17.4
5965.88 V 6.5 Ambient | -53.3 10.5 5.4 -48.2 -30.0 | -18.2
6628.75 H 6.9 Ambient | -52.4 10.6 5.8 -47.6 -30.0 | -17.6
6628.75 V 6.9 Ambient | -52.0 10.6 5.8 -47.2 -30.0 | -17.2

ERP* (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhee €. -
Checked By: LONGINOTTI

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

a1 11/5/13 Downers GPDVE, II1. 68515 UNIV RCV ENI RN 11
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx € 539.000MHz, 2nll
SCANS/BAND  : 2
NOTES 1 657
99 TEST DATE 19 Oct 2817 17:46:59 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
15
£
3
J
o
T 60
)
y
4
45
30
15
8
1ea
START = 25 FREQUENCY MHz STOP = 16@8
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 2nll
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;19 Oct 2817 17:42:87 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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3
@
° 60
|
]
S
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a
45
39
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 3
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 2nll
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;23 Oct 2617 10:86:14 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 6@Aa
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 2nll
SCANS/BAND  : 2
NOTES 1 67
99 TEST DATE ;23 Oct 2617 89:57:45 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 6@Aa
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Elite

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated

: ADX2

: 85

: FCC 74.861(e)(7) Spurious Radiated Emissions
: October 19, 2017 and October 24, 2017

: Transmit at 539.000MHz

: G57

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 2mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1078.00 H 5.7 Ambient | -64.8 2.2 2.2 -64.9 -30.0 | -34.9
1078.00 V 6.1 Ambient | -62.5 2.2 2.2 -62.6 -30.0 | -32.6
1617.00 H 5.8 Ambient | -65.5 5.7 2.8 -62.6 -30.0 | -32.6
1617.00 V 5.7 Ambient | -61.5 5.7 2.8 -58.6 -30.0 | -28.6
2156.00 H 6.2 Ambient | -59.2 5.2 3.2 -57.2 -30.0 | -27.2
2156.00 V 6.2 Ambient | -57.9 5.2 3.2 -55.9 -30.0 | -25.9
2695.00 H 7.1 Ambient | -56.3 6.4 3.7 -53.6 -30.0 | -23.6
2695.00 V 7.1 Ambient | -57.3 6.4 3.7 -54.6 -30.0 | -24.6
3234.00 H 7.4 Ambient | -57.0 7.3 4.0 -563.7 -30.0 | -23.7
3234.00 V 7.4 Ambient | -55.3 7.3 4.0 -52.0 -30.0 | -22.0
3773.00 H 7.5 Ambient | -54.0 8.6 4.3 -49.7 -30.0 | -19.7
3773.00 V 7.5 Ambient | -54.0 8.6 4.3 -49.7 -30.0 | -19.7
4312.00 H 9.0 Ambient | -52.4 9.3 4.6 -47.7 -30.0 | -17.7
4312.00 V 9.0 Ambient | -52.5 9.3 4.6 -47.8 -30.0 | -17.8
4851.00 H 10.5 Ambient | -48.6 9.4 4.9 -44.1 -30.0 | -14.1
4851.00 V 10.5 Ambient | -49.4 9.4 4.9 -44.9 -30.0 | -14.9
5390.00 H 8.8 Ambient | -49.2 10.0 5.1 -44 .4 -30.0 | -144
5390.00 V 8.8 Ambient | -50.2 10.0 5.1 -45.4 -30.0 | -154

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Mhe €. -
Checked By: LONG’NQTTI

Mark E. Longinotti
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lite

ELITE ELECTRONIC ENGINEERING Inc.
Downers Grove, IIl. 68515

WAt 11/25/13 UNIV RCV ENI RN 9
120
SPEC / TEST + PRELININARY RADIATED EMISSIONS PECK DETECTOR TRACE
MNUFACTLRER  SHIRE, INC.
MOEL bo.  : ADR2
185 SRIAL No.  : 8
MODE : Tx & 539,000z, 40nl
SCNS/BND ;2
NOTES : 6%
% TEST DWTE 18 Oct 2817 18:42:83 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
7
£
N
2
J
o
L
)
w
>
w
-
%
»
15
)
100
START = 25 FREQUENCY Mz

STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 48nli
SCANS/BAND  : 2
NOTES : 6B
99 TEST DATE  : 18 Oct 2817 18:46:35 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 85
MODE : Tx @ 539.008MHz, 48nli
SCANS/BAND  : 2
NOTES : 6B
99 TEST DATE ;23 Oct 2017 14:86:25 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 6@Aa

Page 138 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER = SHURE, INC.
MODEL No.  : ADK2
165 SERIAL No.  : 85
MODE : Tx € 539.000MHz, 46all
SCANS/BAND  : 2
NOTES ' 6%
99 TEST DATE  : 23 Oct 2617 13:54:18 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
£
S
)
3
@
T 60
1
[
o
o
3
45
30
15
8
START = 1688 FREQUENCY MHz STOP = 6688
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

:85

: FCC 74.861(e)(7) Spurious Radiated Emissions
: October 18, 2017 through October 23, 2017
: Transmit at 539.000MHz

: G57

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1078.00 H 6.8 -62.0 1.6 2.2 -62.7 -30.0 | -32.7
1078.00 V 18.7 -49.9 1.6 2.2 -50.6 -30.0 | -20.6
1617.00 H 5.8 Ambient | -65.5 4.2 2.8 -64.1 -30.0 | -34.1
1617.00 V 5.9 Ambient | -61.3 4.2 2.8 -59.9 -30.0 | -29.9
2156.00 H 6.2 Ambient | -59.2 5.2 3.2 -57.2 -30.0 | -27.2
2156.00 V 6.2 Ambient | -57.6 5.2 3.2 -55.6 -30.0 | -25.6
2695.00 H 7.1 Ambient | -56.3 6.4 3.7 -53.6 -30.0 | -23.6
2695.00 V 7.1 Ambient | -57.3 6.4 3.7 -54.6 -30.0 | -24.6
3234.00 H 7.4 Ambient | -57.0 7.3 4.0 -563.7 -30.0 | -23.7
3234.00 V 7.4 Ambient | -55.3 7.3 4.0 -52.0 -30.0 | -22.0
3773.00 H 7.5 Ambient | -54.0 8.6 4.3 -49.7 -30.0 | -19.7
3773.00 V 7.4 Ambient | -54.1 8.6 4.3 -49.8 -30.0 | -19.8
4312.00 H 9.0 Ambient | -52.4 9.3 4.6 -47.7 -30.0 | -17.7
4312.00 V 9.0 Ambient | -52.5 9.3 4.6 -47.8 -30.0 | -17.8
4851.00 H 10.4 Ambient | -48.7 9.4 4.9 -44.2 -30.0 | -14.2
4851.00 V 10.5 Ambient | -49.1 9.4 4.9 -44.6 -30.0 | -14.6
5390.00 H 8.8 Ambient | -49.2 10.0 5.1 -44 .4 -30.0 | -144
5390.00 V 8.9 Ambient | -50.1 10.0 5.1 -45.3 -30.0 | -15.3

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 16
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MONUFACTLRER : SHLRE, INC.
MODEL No.  : ADX2
SERIA No. : 183
MODE : Tx @ 687.008MHz, 2nll
185 SCANS/BAND  : 1
NOTES ]
TEST DATE ¢ 1 Moy 2018 88:35:38 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
9%
£ i)
2
@
©
o 60
4
45
15
]
108
START = 25 FREQUENCY MHz STOP = 1@ea
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 15

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 667.008MHz, 2nll

185 SCANS/BAND ;|
NOTES 1 KA
TESTDATE 1 Moy 2818 88:31:57 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WMMWMW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 12
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008MHz, 2nll
SCANS/BAND |
NOTES 1 KA
99 TEST DATE 25 fipr 2818 14:08:16 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 11
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008MHz, 2nll
SCANS/BAND |
NOTES 1 KA
99 TEST DATE 25 fipr 2818 13:56:12 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 8
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008MHz, 2nll
SCANS/BAND  : 2
NOTES 1 KA
99 TEST DATE 25 fipr 2818 14:12:89 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008MHz, 2nll
SCANS/BAND  : 2
NOTES 1 KA
99 TEST DATE 25 fipr 2818 13:58:31 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

1103

: FCC 74.861(e)(7) Spurious Radiated Emissions
: April 25, 2018 through May 1, 2018
: Transmit at 539.000MHz

: K54

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 2mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1214.00 H 1.1 -67.2 3.2 24 -66.4 -30.0 | -36.4
1214.00 Vv 8.1 -59.0 3.2 2.4 -58.2 -30.0 | -28.2
1821.00 H 0.3 Ambient | -66.7 4.6 29 -65.0 -30.0 | -35.0
1821.00 Vv 0.3 Ambient | -65.0 4.6 2.9 -63.3 -30.0 | -33.3
2428.00 H 0.6 Ambient | -65.7 5.7 3.5 -63.5 -30.0 | -33.5
2428.00 Vv 0.6 Ambient | -63.8 5.7 3.5 -61.6 -30.0 | -31.6
3035.00 H 1.9 Ambient | -63.4 7.0 3.9 -60.3 -30.0 | -30.3
3035.00 Vv 1.8 Ambient | -62.8 7.0 3.9 -59.7 -30.0 | -29.7
3642.00 H 2.0 Ambient | -62.4 8.2 4.3 -58.4 -30.0 | -284
3642.00 V 2.0 Ambient | -61.6 8.2 4.3 -57.6 -30.0 | -27.6
4249.00 H 2.5 Ambient | -59.9 9.2 4.6 -55.3 -30.0 | -25.3
4249.00 Vv 2.5 Ambient | -60.8 9.2 4.6 -56.2 -30.0 | -26.2
4856.00 H 3.5 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
4856.00 V 3.5 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
5463.00 H 6.5 Ambient | -52.0 10.3 5.2 -46.9 -30.0 | -16.9
5463.00 V 6.5 Ambient | -54.6 10.3 5.2 -49.5 -30.0 | -19.5
6070.00 H 6.4 Ambient | -52.4 10.6 55 -47.2 -30.0 | -17.2
6070.00 V 6.4 Ambient | -53.2 10.6 5.5 -48.0 -30.0 | -18.0

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAL 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 17
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 687.008NHz, 48nl)
185 SCANS/BAND  : 1
NOTES 1 KA
TESTDATE 1 Moy 2018 88:41:15 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
99
£ IR)
2
@
]
o 60
o
45
15
/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 667.008NHz, 48nl)

185 SCANS/BAND |
NOTES 1 KA
TESTDATE 1 Moy 2818 88:45:36 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

MW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RIN 9
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008NHz, 48nl)
SCANS/BAND |
NOTES 1 KA
99 TEST DATE 25 fipr 2818 13:32:14 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 687. 00NHz, 46nl)
SCANS/BAND ;1
NOTES + KA
99 TEST DATE 25 fipr 2818 13:43:33 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008NHz, 48nl)
SCANS/BAND  : 2
NOTES 1 KA
99 TEST DATE 25 fipr 2618 13:36:81 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 6
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 667.008NHz, 48nl)
SCANS/BAND  : 2
NOTES 1 KA
99 TEST DATE 25 fipr 2818 13:45:35 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

1103

: FCC 74.861(e)(7) Spurious Radiated Emissions
: April 25, 2018 through May 1, 2018
: Transmit at 539.000MHz

: K54

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1214.00 H 20.2 -47.7 3.2 24 -46.9 -30.0 | -16.9
1214.00 V 32.2 -34.0 3.2 2.4 -33.2 -30.0 | -3.2
1821.00 H 0.3 Ambient | -66.7 4.6 29 -65.0 -30.0 | -35.0
1821.00 V 0.3 Ambient | -65.0 4.6 2.9 -63.3 -30.0 | -33.3
2428.00 H 0.6 Ambient | -65.7 5.7 3.5 -63.5 -30.0 | -33.5
2428.00 V 0.7 Ambient | -63.7 5.7 3.5 -61.5 -30.0 | -31.5
3035.00 H 1.9 Ambient | -63.4 7.0 3.9 -60.3 -30.0 | -30.3
3035.00 V 1.9 Ambient | -62.8 7.0 3.9 -59.7 -30.0 | -29.7
3642.00 H 2.0 Ambient | -62.4 8.2 4.3 -58.4 -30.0 | -284
3642.00 V 2.0 Ambient | -61.6 8.2 4.3 -57.6 -30.0 | -27.6
4249.00 H 2.5 Ambient | -59.9 9.2 4.6 -55.3 -30.0 | -25.3
4249.00 V 25 Ambient | -60.8 9.2 4.6 -56.2 -30.0 | -26.2
4856.00 H 3.5 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
4856.00 V 3.5 Ambient | -58.0 9.8 4.9 -53.1 -30.0 | -23.1
5463.00 H 6.5 Ambient | -52.0 10.3 5.2 -46.9 -30.0 | -16.9
5463.00 V 6.5 Ambient | -54.6 10.3 5.2 -49.5 -30.0 | -19.5
6070.00 H 6.4 Ambient | -52.4 10.6 5.5 -47.2 -30.0 | -17.2
6070.00 V 6.4 Ambient | -53.2 10.6 5.5 -48.0 -30.0 | -18.0

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI  RUN 19
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MONUFACTLRER : SHLRE, INC.
MODEL No. : ADX2
SERIAL No. : 183
MODE : Tx € 655.008Miz, 2all
185 SCANS/BAND  : 1
NOTES K4
TEST DATE ¢ 1 Moy 2018 88:51:29 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
9
£ B
2
@
©
o 60
4
45
15
8
160
START = 25 FREQUENCY ~ MHz STOP = 1@ed
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 28

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 655.088Miz, 2all

185 SCANS/BAND |
NOTES K4
TESTDATE 1 Moy 2818 88:55:26 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 27
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 655MHz, 2nll
SCANS/BAND ;1
NOTES + KA
99 TEST DATE 25 fipr 2818 16:47:58 M. LONGINOTTI
ANT. POLARTZ. : HORIZONTAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 26
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 655MHz, 2nkl
SCANS/BAND |
NOTES 1 KA
99 TEST DATE 25 fipr 2818 16:41:32 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 655.088Miz, 2all
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 16:49:44 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 655.088Miz, 2all
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 16:38:22 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

1103

: FCC 74.861(e)(7) Spurious Radiated Emissions
: April 25, 2018 through May 1, 2018
: Transmit at 655.000MHz

: K54

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 2mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1310.00 H 0.9 -67.1 3.6 25 -66.0 -30.0 | -36.0
1310.00 V 8.4 -58.4 3.6 2.5 -57.3 -30.0 | -27.3
1965.00 H 0.5 Ambient | -66.2 4.4 3.0 -64.8 -30.0 | -34.8
1965.00 V 0.6 Ambient | -64.1 4.4 3.0 -62.7 -30.0 | -32.7
2620.00 H 1.4 Ambient | -64.3 6.1 3.6 -61.8 -30.0 | -31.8
2620.00 V 1.5 Ambient | -63.3 6.1 3.6 -60.8 -30.0 | -30.8
3275.00 H 1.9 Ambient | -63.7 7.6 4.1 -60.2 -30.0 | -30.2
3275.00 V 1.9 Ambient | -62.6 7.6 4.1 -59.1 -30.0 | -29.1
3930.00 H 2.2 Ambient | -60.6 8.7 4.4 -56.3 -30.0 | -26.3
3930.00 V 2.2 Ambient | -61.2 8.7 4.4 -56.9 -30.0 | -26.9
4585.00 H 3.0 Ambient | -59.1 9.1 4.7 -54.7 -30.0 | -24.7
4585.00 V 3.0 Ambient | -58.7 9.1 4.7 -54.3 -30.0 | -24.3
5240.00 H 6.5 Ambient | -53.1 10.1 5.1 -48.1 -30.0 | -18.1
5240.00 V 6.7 Ambient | -54.8 10.1 5.1 -49.8 -30.0 | -19.8
5895.00 H 6.5 Ambient | -52.8 10.5 5.4 -47.7 -30.0 | -17.7
5895.00 V 6.6 Ambient | -53.7 10.5 5.4 -48.6 -30.0 | -18.6
6550.00 H 6.8 Ambient | -52.1 10.5 5.8 -47.4 -30.0 | 174
6550.00 V 6.8 Ambient | -51.4 10.5 5.8 -46.7 -30.0 | -16.7

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.
WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 22
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
128 MONUFACTLRER : SHLRE, INC.
MODEL No.  : ADX2
SERIA No. : 183
MODE . Tx @ 655.008MHz, 1@l)
185 SCANS/BAND  : 1
NOTES ]
TEST DATE ¢ 1 Moy 2018 89:64:41 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
9%
£ i)
2
@
©
o 60
4
45
15
]
108
START = 25 FREQUENCY MHz STOP = 1@ea
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WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 21

SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE

129 MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
SERIAL No. : 183
MODE : Tx @ 655.088Miz, 18al)

185 SCANS/BAND |
NOTES K4
TESTDATE 1 Moy 2618 09:00:33 M. LONGINOTTI

9

75

608

LEVEL dBuU/m

45

30

o

START = 25

ELITE ELECTRONIC ENGINEERING Inc.

ANT. POLARIZ. :

WW

UERTICAL

168
FREQUENCY MHz STOP = 1688
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RUN 24
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 655MHz, 16ull
SCANS/BAND |
NOTES K4
99 TEST DATE 25 fipr 2818 16:27:39 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 21
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 655MHz, 16k
SCANS/BAND 1
NOTES K4
99 TEST DATE 25 fipr 2818 16:18:28 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
~
)
5
@
T 68
1
]
S
]
a
45
30
15
8
START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 183
MODE : Tx @ 655.088Miz, 18al)
SCANS/BAND  : 2
NOTES K4
99 TEST DATE 25 fipr 2818 16:30:28 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
£
~
>
3
@
° 60
|
]
S
]
a
45
39
15
/]
START = 4800 FREQUENCY MHz STOP = 7008
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAL 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 17
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 183
MODE : Tx @ 655.080MHz, 1Bnl)
SCANS/BAND = 2
NOTES K4
99 TEST DATE 25 fipr 2818 16:20:25 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
~
)
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@
T 68
1
]
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]
a
45
30
15
8
START = 4008 FREQUENCY MHz STOP = 7066
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MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

1103

: FCC 74.861(e)(7) Spurious Radiated Emissions
: April 25, 2018 through May 1, 2018
: Transmit at 655.000MHz

: K54

: NTA2,RBG2,NDQO,GRE2, NWQO, NWQ2

NOTES : 10mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1310.00 H 1.4 -66.2 3.6 25 -65.1 -30.0 | -35.1
1310.00 V 10.1 -56.3 3.6 2.5 -55.2 -30.0 | -25.2
1965.00 H 0.4 Ambient | -66.3 4.4 3.0 -64.9 -30.0 | -34.9
1965.00 V 0.4 Ambient | -63.9 4.4 3.0 -62.5 -30.0 | -32.5
2620.00 H 1.3 Ambient | -64.4 6.1 3.6 -61.9 -30.0 | -31.9
2620.00 V 1.4 Ambient | -63.4 6.1 3.6 -60.9 -30.0 | -30.9
3275.00 H 1.9 Ambient | -63.7 7.6 4.1 -60.2 -30.0 | -30.2
3275.00 V 1.8 Ambient | -62.7 7.6 4.1 -59.2 -30.0 | -29.2
3930.00 H 21 Ambient | -60.7 8.7 4.4 -56.4 -30.0 | -26.4
3930.00 V 21 Ambient | -61.1 8.7 4.4 -56.8 -30.0 | -26.8
4585.00 H 2.9 Ambient | -59.2 9.1 4.7 -54.8 -30.0 | -24.8
4585.00 V 2.9 Ambient | -58.8 9.1 4.7 -54.4 -30.0 | -244
5240.00 H 6.5 Ambient | -53.1 10.1 5.1 -48.1 -30.0 | -18.1
5240.00 V 6.6 Ambient | -54.9 10.1 5.1 -49.9 -30.0 | -19.9
5895.00 H 6.5 Ambient | -52.8 10.5 5.4 -47.7 -30.0 | -17.7
5895.00 V 6.5 Ambient | -53.8 10.5 5.4 -48.7 -30.0 | -18.7
6550.00 H 6.8 Ambient | -52.1 10.5 5.8 -47.4 -30.0 | 174
6550.00 V 6.8 Ambient | -51.4 10.5 5.8 -46.7 -30.0 | -16.7

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 47
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 2nld
SCANS/BAND  : 2
NOTES X%
99 TEST DATE  : 18 Oct 2017 88:86:89 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
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START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 46
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 2nld
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE ;18 Oct 2817 87:58:22 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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|
]
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a
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39
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/]
100
START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 53
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.5008MHz, 2ul)
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE ;18 Oct 2817 15:88:58 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
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/]
START = 1609 FREQUENCY MHz STOP = 4@@@
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RUN 52
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.5008MHz, 2ul)
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE ;18 Oct 2817 14:52:38 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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START = 1609 FREQUENCY MHz STOP = 4@@@

Page 172 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 27
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 2nld
SCANS/BAND  : 2
NOTES X%
99 TEST DATE  : 12 Dec 2817 15:88:87 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
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START = 4800 FREQUENCY MHz STOP = |@@aa
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RUN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 2nld
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE  : 12 Dec 2817 15:85:44 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
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/]
START = 4800 FREQUENCY MHz STOP = |@@aa
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MANUFACTURER
MODEL NO.
SERIAL NO.
SPECIFICATION
DATE

MODE

UNIT

EQUIPMENT USED
NOTES

: Shure Incorporated
: ADX2

1200

: FCC 74.861(e)(7) Spurious Radiated Emissions

: October 10, 2017
: Transmit at 950.500MHz

: X55

: NTA2,RBG2,GRE2,GSEO,NWQO0, NWQ2
: 2mW nominal power

Mark E. Longinotti

Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable
Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin
MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1901.00 H 0.2 Ambient | -66.5 3.7 3.0 -65.8 -30.0 | -35.8
1901.00 V 0.3 Ambient | -64.2 3.7 3.0 -63.5 -30.0 | -33.5
2851.50 H 1.5 Ambient | -63.2 4.9 3.8 -62.1 -30.0 | -32.1
2851.50 V 1.5 Ambient | -61.7 4.9 3.8 -60.6 -30.0 | -30.6
3802.00 H 21 Ambient | -60.9 7.3 4.4 -58.0 -30.0 | -28.0
3802.00 V 21 Ambient | -59.7 7.3 4.4 -56.8 -30.0 | -26.8
4752.50 H 3.5 Ambient | -57.0 9.7 4.8 -52.1 -30.0 | -221
4752.50 V 3.5 Ambient | -56.9 9.7 4.8 -52.0 -30.0 | -22.0
5703.00 H 6.4 Ambient | -51.8 10.3 5.3 -46.7 -30.0 | -16.7
5703.00 V 6.4 Ambient | -52.6 10.3 5.3 -47.5 -30.0 | -17.5
6653.50 H 71 Ambient | -49.8 11.1 5.8 -44.5 -30.0 | -14.5
6653.50 V 71 Ambient | -50.9 111 5.8 -45.6 -30.0 | -15.6
7604.00 H 7.7 Ambient | -48.8 11.9 6.3 -43.2 -30.0 | -13.2
7604.00 V 7.7 Ambient | -49.7 11.9 6.3 -44.1 -30.0 | -14A1
8554.50 H 0.2 Ambient | -54.8 12.5 6.5 -48.8 -30.0 | -18.8
8554.50 V 0.1 Ambient | -56.1 12.5 6.5 -50.1 -30.0 | -20.1
9505.00 H -0.1 Ambient | -54.4 13.0 6.8 -48.2 -30.0 | -18.2
9505.00 V -0.1 Ambient | -55.3 13.0 6.8 -49.1 -30.0 | -19.1
MARk €. LongingTT|
Checked By:
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 45
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.500MHz, 48mli
SCANS/BAND  : 2
NOTES X%
99 TEST DATE  : 18 Oct 2017 87:58:43 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI  RUN 44
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 48mli
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE ;18 Oct 2817 87:44:38 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
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START = 25 FREQUENCY MHz STOP = |@@a
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 51
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 200
MODE : Tx @ 950.5000MHz, 42all
SCANS/BAND  : 2
NOTES X%
99 TEST DATE ;18 Oct 2817 14:32:47 M. LONGINOTTI
ANT. POLARTZ. : HORIZONTAL
IR)
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START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RUN 58
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC.
MODEL No. . ADX2
185 SERIAL No.  : 200
MODE : Tx @ 950.5000MHz, 42all
SCANS/BAND  : 2
NOTES X%
99 TEST DATE ;18 Oct 2817 14:24:26 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
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START = 1008 FREQUENCY MHz STOP = 490868
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV ROV ENI RN 25
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 48nl)
SCANS/BAND  : 2
NOTES X%
99 TEST DATE  : 12 Dec 2817 14:47:58 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
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START = 4800 FREQUENCY MHz STOP = |@@aa

Page 180 of 216



'! Engineering Test Report No. 1703406-01 Rev. A

Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 26
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC.
MODEL No. . ADX2
185 SERIAL No. : 208
MODE : Tx @ 950.508MHz, 48nl)
SCANS/BAND  : 2
NOTES L X%
99 TEST DATE  : 12 Dec 2817 14:53:38 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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START = 4800 FREQUENCY MHz STOP = |@@aa

Page 181 of 216



Engineering Test Report No. 1703406-01 Rev. A

MANUFACTURER

MODEL NO.
SERIAL NO.

SPECIFICATION

DATE
MODE
UNIT

EQUIPMENT USED

: Shure Incorporated
: ADX2

: 200

: FCC 74.861(e)(7) Spurious Radiated Emissions

: October 10, 2017
: Transmit at 950.500MHz

: X55

: NTA2,RBG2,GRE2,GSEO0,NWQO,NWQ2

NOTES : 40mW nominal power
Matched | Equivalent
Sig.
Meter Gen. Antenna | Cable

Freq. Ant | Reading Reading Gain Loss ERP Limit | Margin

MHz Pol | (dBuV) | Ambient | (dBm) (dB) (dB) (dBm) dBm dB
1901.00 H 0.3 Ambient | -66.4 3.7 3.0 -65.7 -30.0 | -35.7
1901.00 V 0.4 Ambient | -64.4 3.7 3.0 -63.7 -30.0 | -33.7
2851.50 H 1.4 Ambient | -63.4 4.9 3.8 -62.3 -30.0 | -32.3
2851.50 V 1.4 Ambient | -61.8 4.9 3.8 -60.7 -30.0 | -30.7
3802.00 H 21 Ambient | -60.9 7.3 4.4 -58.0 -30.0 | -28.0
3802.00 V 2.1 Ambient | -59.7 7.3 4.4 -56.8 -30.0 | -26.8
4752.50 H 3.5 Ambient | -56.8 9.7 4.8 -51.9 -30.0 | -21.9
4752.50 V 3.5 Ambient | -56.7 9.7 4.8 -51.8 -30.0 | -21.8
5703.00 H 6.4 Ambient | -51.8 10.3 5.3 -46.7 -30.0 | -16.7
5703.00 V 6.4 Ambient | -51.8 10.3 5.3 -46.7 -30.0 | -16.7
6653.50 H 71 Ambient | -49.8 111 5.8 -44.5 -30.0 | -14.5
6653.50 V 7.1 Ambient | -50.9 11.1 5.8 -45.6 -30.0 | -15.6
7604.00 H 7.7 Ambient | -48.8 11.9 6.3 -43.2 -30.0 | -13.2
7604.00 V 7.7 Ambient | -49.7 11.9 6.3 -44.1 -30.0 | -14.1
8554.50 H 0.2 Ambient | -54.8 12.5 6.5 -48.8 -30.0 | -18.8
8554.50 V 0.3 Ambient | -55.9 12.5 6.5 -49.9 -30.0 | -19.9
9505.00 H 0.0 Ambient | -54.3 13.0 6.8 -48.1 -30.0 | -1841
9505.00 V 0.0 Ambient | -55.0 13.0 6.8 -48.8 -30.0 | -18.8

ERP (dBm) = Matched Sig. (dBm) + Equivalent Antenna Gain (dB) — Cable Loss (dB)

Checked By:

Mhee €. LoNGINGTT]

Mark E. Longinotti
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 4
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
165 SERIAL No.  : 62
MODE : Tx @ 687.875, 4Ball
SCANS/BAND - |
NOTES + ZIGBEE Tx € 244MHz (CH 19), MID PR
99 TESTDATE ;9 Mor 2618 11:06:29 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
15
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30
15
8
168
START = 25 FREQUENCY MHz STOP = 1688

Plot shows emissions at 607.875MHz from UHF transmitter.
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douwners Grave, Ill. 68515 UNIV RCV ENI RN 7
128
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER  : SHURE, INC.
MODEL No.  : ADX2
165 SERIAL No.  : 62
MODE : Tx @ 687.875, 4Ball
SCANS/BAND - |
NOTES » ZIGBEE Tx € 244MHz (CH 19), MID PR
99 TESTDATE ;9 Mor 2616 11:33:33 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
15
£
S
)
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@
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1
[
o
o
3
45
30
15
8
168
START = 25 FREQUENCY MHz STOP = 1688

Plot shows emissions at 607.875MHz from UHF transmitter.
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grave, I1l. 68515 UNIV RCV ENI RN 15
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC
MODEL No. . ADX2
185 SERIAL No. : 62
MODE : Tx @ 687.875Mz, 48Mw
SCANS/BAND |
NOTES : ZIGBEE Tx @ 2445MHz (CH 19), MID PUR
99 TEST DATE  : 9 Mor 2018 88:41:47 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
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|
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]
a
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30 kg laldbiiy
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/]
START = 1609 FREQUENCY MHz STOP = 4500

Plot shows emissions at 2445MHz from Zigbee transmitter.
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Downers Grove, I11. 68515 UNIV RCV ENI RN 16
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER @ SHURE, INC
MODEL No. . ADX2
185 SERIAL No. : 62
MODE : Tx @ 687.875MHz, 4BMw
SCANS/BAND 1
NOTES + ZIGBEE Tx @ 244MHz (CH 19), MID PWR
99 TESTDATE @ 9 Mor 2618 88:44:63 M. LONGINOTTI
ANT. POLARTZ. : VERTICAL
IR)
£
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30
15
8
START = 1008 FREQUENCY MHz STOP = 4508

Plot shows emissions at 1215.75MHz (2" harmonic of UHF transmitter of 607.875MHz).
Plot shows emissions at 2445MHz from Zigbee transmitter.
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

wal 1/2/13 Douners Grove, Ill. 68515 UNIV RCV EML RUN 28
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC
MODEL No. . ADX2
185 SERIAL No. : B2
MODE . Tx @ 687.879MHz, 4Bnld
SCANS/BAND ;|
NOTES : ZIGBEE Tx @ 2445MHz (CH 19), MID PWR
op | TESTONTE O kor 2018 86:3:17 M. LONGINDITI
T, POLARIZ. + HORTZONTAL
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

WAl 11/25/13 Douners Grove, IIl. 68515 UNIV RCV EMI RUN 19
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : SHURE, INC
MODEL No. . ADX2
185 SERIAL No. : B2
MODE . Tx @ 687.879MHz, 4Bnld
SCANS/BAND ;|
NOTES : ZIGBEE Tx @ 2445MHz (CH 19), MID PWR
% TEST DATE @ 9 Mor 218 88:23:57 H. LONGINOTTI
NT. POLARIZ. : VERTICAL
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START = 4500 FREQUENCY MHz STOP = 18060
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Elite

ELITE ELECTRONIC ENGINEERING Inc.

wat 11503 Downers Grove, Il1. 66515 NIV ROV ENI RN 14
128
SPEC / TEST  : PRELININARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : SHURE, INC.
NODEL No.  : ADX2
185 SERIAL No. @ B2
NODE : Tx 8 687.875, 4B
SCANS/BAND ;|
NOTES + LIGBEE Tx € 2445Mz (CH 19), MID PR
9% TESTDATE  : 9 Mor 2818 14:46:16 M. LONGINOTTL
ANT. POLARTZ. : HORTZONTAL
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START = 16000 FREQUENCY MHz STOP = 25008

Page 189 of 216





